FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
40
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134 RU 242/62_5670MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
s 103 1
15 175
N 3
] | 1 5GBAND -3
a0 ) 50
4aa"“"‘A'h‘ ARy ¥
' 488
Peak
125 05
163
163
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 548,09 57.9 74.00 -16.10 39.84 34.52 1315 29.61 0.0 206 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5468.80 56.82 68.30 -11.43 38.72 3453 13.28 29.63 .60 206 368 PEAK 1567000 112,22 ---vvn woeeee 93,87 M4 1348 2979 0.0 206 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L L1 5GBAND 1---3 (AVG)
4 ! Ll LN
Av
g 125 125
163 163
8560 5414, 5478, 5542 5608, 5670 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.61 46.83 S4.00 -7.17 28.75 34.53 1317 29.62 @.00 206 360 AVERAGE 1 5670.00 102,02 ----vv -=nee- 83,70 3473 1338 2979 0.00 206 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

Pol. Horizontal Fundamental
1H|.M(dmlwml
138 W"\
a5 .,"A
B3 I
56 BAND1—3
880 H 1
488
Peak Blank
35
163
5670 5689, 5708, 57, 574, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573009 60.43 68.30 -7.60 4165 34.85 13.77 29.79 0.0 206 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report Report No.: FR311602E

40
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH134_RU 242/62_5670MHz

ANT 7+8
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 118 !
15 175
N 3
il il T e i EAND1-.3
i i : i
%BAnﬁmm.;meww
' 488
Peak
125 05
163
163
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 540185 57.69 74.00 -16.31 39.73 4.5 13.03 2957 0.0 310 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546625 56.89 68.30 -12.21 3B.01 34.53 1307 29.62 n.ee 318 B PEAK 1 5670.00 119,50 ----vv -oeee- 9215 M4 1348 2979 om0 30 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L [ 5GBAND 1---3 (AVG)
4 ! Ll L,-w
Av
g 125 125
163 163
8560 5414, 5478, 5542 5608, 5670 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.95 46.82 54.00 -7.18 28.74 4.5 13.17 .62 0.0 318 B AVERAGE 1 5670.00 101,96 -----v -=--=- B3.61 3474 13.40 2979 000 310 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B171 of B307
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SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

Pol. Vertical Fundamental
1H|.M(dmlwml
P A
915
B3
[ 5G BAND 13
650 lli " “ I L
\M‘M Wttt g L‘.“.umrnw#‘# SLTLI
4#4
Peak Blank
1§
163
5670 5680, 5708, 5721, 5746, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573142 63.20 68.30 -5.19 44.38 34.85 13.76 2979 0.0 318 @ PEN

Sporton International Inc. (Kunshan)
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saravas. FCC RF Test Report Report No.: FR311602E
41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 1
15 175
i3 83
56 BAND1—3 -
50 7 GSIU—H_I_U]_ITUU_I_LI_I—U—_ SGEMD1--3
R e e PO
48
448
Peak
125 05
163
163
8560 5386, 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.88 6199 74.00 -12.01 43.12 3.2 1317 29.62 0.0 192 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546772 63.81 68.30 -5.29 4412 /.32 1319 29.62 0.8 192 368 PEAK 1553000 106,47 ----vn woeeev 87.58 5.4 13,19 2972 0.0 192 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 AVG) L L1 56BAND 13 (AVG)|
Il 4”//,/""'4\'/ ]
Av
g 325 35
163 163
8560 5386, 541, 5436, 5484, 5530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.% 51.64 54.00 -2.36 32.77 35.32 1307 29.62 0.00 192 360 AVERAGE 1 5530.00 97.08 ----ev -enee- 7807 35.38 13.23 29.68 0.00 192 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
wrmﬂ lm
Sy W
B3
\L 5G BAND 13
654 N
MW Wik, FTTSE TR AT YY) m.‘ )
4#4
Peak Blank
1§
163
530 51, 5624, 5671, LA 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 575466 59.33 68.30 -B.97 39.48 35.66 13.97 2978 @0.60 192 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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saravas. FCC RF Test Report

Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_Full RU_5530MHz
ANT
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134 |
15 175
N 3
" 56 BAND 1 T ML LT 17 5GBAND -3
' a0
mmmemwwWwMMWW W
. WMMWW
488
Peak
125 05
163
163
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5459.62 6178 74.00 -1.20 .91 %B.32 1317 2.62 0.0 253 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.52 £3.36 68.30 -4.94 4446 B33 139 9.6 0. 53 B PEAK 1 5530.00 105,89 ----vv woeeee 8696 35,38 1.5 2.6 om0 23 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
5 ik *
i3 i3
50 a0
56 BAND 13 (AVG) L [ 5GBAND 1---3 AVG)|
s s ]
Av
g 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5438.60 52.37 5400 -1.63 33.50 /.32 1.7 B2 om 53 B AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 550,08 96.72 -----v --ee- 7.8 B3 BB N6 e B 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
134
915 !mp 1
B3
5G BAND 13
654 L! i
WWMM‘MM L' FAN 1")‘ lyw‘w\‘,ﬂ, A'\"lv“ I H‘M;\‘l ,’W‘J
m L
Peak Blank
1§
163
530 51, 5624, 5671, LA 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 575913 58.21 68.30 -10.09 38.31 35.67 14.01 29.78 0.0 253 @ PEN

Sporton International Inc. (Kunshan) Page Number : B176 of B307
TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR311602E

Pol. Horizontal Vertical
1‘.l'eLtmllli&J‘ﬂfn) i Level (4Bu/m)
1138 134
975 074
B1.3 B
56 BAND 13 SGBAND 13
m__u—l_l'ﬂ__ _1 L1 M . i i [ ™ M
- - SBT3 (AVG) 56 BAND 1--3 AV
m o _1 T b - : - |
A " s § 3 . WWM
Peak Ww
Fl
A 15 3
vg
163 i
7000 9200, 1140, 13600. 15800 18000
Frequency (MHz) 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos .
Freg Level  Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TRos
- Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBuv/m  dB BV dBm B OB dB o deg - _
1 7742.0@ 5233 74.80 -21.67 66.85 35.98 15.38 65.80 Q.08 300 @ PEAK Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
2 TA.00 4135 54.80 -12.65 95.87 35.99 15.33 65.80 0.08 300 0 AVERAGE 1 774200 47.82 74.80 -26.18 62.34 35,99 15.38 €5.60 0.00 108 0 PEAC
3 11060.00 43.66 74.00 -30.34 53.09 38.14 18.13 6570 0.8 300 0 PEAK 1 11068.08 43.99 74.00 -30.81 53.42 38.04 18.13 6570 Q.08 lep  PEAK
Sporton International Inc. (Kunshan) Page Number : B177 of B307
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saravas. FCC RF Test Report Report No.: FR311602E
42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_RU 484/65_5530MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
1 ] | 1 5GBAND -3
50 850
L 48
Peak
125 05
163 18
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5420.30 64.21 7400 -9.79 46,21 34.51 13.08 2959 0.0 300 3L PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 46782 64.37 6830 -3.93 46,27 3453 1319 29.62 0.6 M@ 331 PEAK 1 5530.00 104,51 ---nev ovmeee 86,35 34.55 13.25 29.64 0.00 300 331 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0

53 BAND 1 (V6)
49 !

55BAND 1---3 AVG)|

: 45.8/NAJ N
Av
9 s s

163 163
U U
5350 5386, 541, 5436, 5484, 5530 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.88 47.27 5400 -6.73 29.19 34.53 1317 29.62 0.0 300 331 AVERAGE 1 5530.00 9470 ---eev -emeee 76,54 3455 1325 29.64 0.00 300 331 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Fundamental

Lol

1138
a5
1

B
SGEAND ...
i 1
W. bt i A iy

488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 575,31 59.00 68.30 -9.30 39.% 3489 13.93 M.78 0.0 3 331 PEM

Sporton International Inc. (Kunshan) Page Number : B179 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report Report No.: FR311602E
42
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH106_RU 484/65 5530MHz
ANT 7+8
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
56 BAND 1 -
] | 1 5GBAND -3
Bl 1 B0
Ao o Wb
#4 48
Peak
125 05
163
163
8560 5386, 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5453.60 58.97 74.00 -15.03 40.89 34.53 13.16 2961 0.0 220 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 SABh.84 6272 68,30 -5.58 44.63 3453 1318 29.62 0. 28 B PEAK 1 5530.00 99.04 --veem ooeee- 80,88 4.5 13,15 264 000 20 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95
1
i3 i3
50 a0
56 BAND 13 (AVG) L [ 55BAND 1---3 AVG)| LN
4 ! Ll
Av ,-_/I/J“’—A‘)
g 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545878 46.61 54.00 -7.39 28.53 4.5 13.17 29.62 0.0 20 B AVERAGE 1 5530.00 8898 ----vv -enoe- 7082 4.5 1325 .64 000 20 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
134
915
B3 mr
5G BAND 13
654 i
W’WMrL! YRR R T ETO T TPV [V TPy unpprrunt] N
m Al YTy il AL LAl o
Peak Blank
1§
163
530 51, 5624, 5671, LA 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5749.15 57.49 68.30 -10.81 38.47 3489 13.92 .79 o0 1@ BPEN

Sporton International Inc. (Kunshan) Page Number : B181 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report Report No.: FR311602E
43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_ Full RU_5610MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1138 1
15 175
i3 83
5GBAND1—3 -
SN S N L l | 5GBAND 13
B0 3 Bl T
Aot dng o™ ' W
bt s B
48 T
Peak
125 05
163
163
8560 5386, 1. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 545042 6.6 74.00 -13.14 4.00 %531 1316 261 0.0 17 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546683 60.92 68.30 -7.38 42.84 /.32 1308 .62 o 1N B PEAK 1 5610.00 109,54 ----vn woeeee 9.64 147 B BT e I B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
56 BAND 13 AVG) L L1 56 BAND 13 (AVG) L/\r
s W s
Av
g 325 35
163 163
8560 5386, 541, 5436, 5484, 5530 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.80 43.26 54.080 -5.74 29.3% %.32 1317 2.62 0.6 172 B AVERAGE 1 5610.00 99.82 ----ev -vnoe- B0.89 35.48 13.22 9.7 0.0 1N 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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s=amranas. FCC RF Test Report

Report No.: FR311602E

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 57%6.87 59.71 68.30 -8.59 39.8% 35.66 13.98 2.7 o0 17 BPEN

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
o ) LA A A \
B3
o HI\] T N EGRAMH_S
6500 va Ivm“w LTl WLV.WM -
4#4
Peak Blank
1§
163
530 51, 5624, 5671, LA 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report Report No.: FR311602E
43
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122_ Full RU_5610MHz
ANT 7+8
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
138 118 !
15 175
N 3
56 BAND 13 -
] | 1 5GBAND -3
65 1 2 51 W
p’flwwl\lw"w)ﬂhvr\%lrmrlvlul v“vy‘wruv ik In”m\ i mml‘"'“l L“d'“m
#4 48
Peak
125 05
163
163
8560 5386, 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5425.06 58.94 74.00 -15.06 40.15 35.29 13.09 2959 0.0 236 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546772 59.96 68.30 -B.34 4187 /.32 1319 29.62 0.8 236 368 PEAK 1 5610.00 118,23 ----vv woeee- 9138 548 1.2 977 08 B6 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
56 BAND 13 (AVG) L L1 5GBAND 1---3 (AVG) \“/_
s ] s
Av
g 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.10 43.09 S4.00 -5.91 29.22 35.32 1317 29.62 0.0 236 360 AVERAGE 1 5610.00 99.37 --s-ev ooeeee 0.4 3548 13.22 2977 0.00 236 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B184 of B307
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Pol. Vertical Fundamental

Lol

134

. (WWW“ML
03 M’ {
MW'A ./Mw'nj W‘M‘#ﬂ ‘ullum \ \56 l}‘AND =

488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 573140 63.42 6830 -8B 43.82 3563 1376 2.79 0.0 36 360 PEAC

Sporton International Inc. (Kunshan) Page Number : B185 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) , Level (dBuVim)
138 1134
915 915
i O3 i GO 13
i gy S S I 1 g g gy S 1L T
BRI ~ S G BAND 13 (AVG) 1 ~ o0 SGBAND 13 (AVG)
138 I il 1 Py
Peak WLWWMWM WHWWWWM
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 7854.00 5220 68.30 -16.19 66.81 35.94 15.45 66.00 0.00 300 0 PEA 1 7854.00 4639 68.30 -20.91 6L.00 35.94 15.45 c6.00 0.00 108 0 PEAC
2 1122008 43.63 74.88 -38.37 5276 38,23 18.15 6.6 0.0 3 4 PEAK 1 112008 4415 74.80 -19.85 5328 38.23 1815 65.61 0.0 1 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B186 of B307
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saravas. FCC RF Test Report Report No.: FR311602E
44
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE80_CH122 RU 484/66_5610MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138 1
15 175
N 3
56 BAND 1 -
- @ e ] | L SGRAND1--3
50 12 a0 ‘
#4 48
Peak
125 05
163
163
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5M.18 58.83 74.00 -15.17 40.77 34.52 1305 2961 @000 129 319 PENK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S4L16 59.51 68.30 -B.79 41.42 3453 1318 29.62 e 129 319 PEAK 1 5610.00 106,36 ------ -=---- 823 M6 1.5 N7 be 190 39PN
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
5 ik *
i3 i3
50 a0
56 BAND 13 (AVG) L L1 5GBAND 1---3 (AVG)
4 ! Ll L/\..—
Av
g 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%.38 46.77 5400 -7.13 28.69 34.53 1317 29.62 0.0 129 319 AVERAGE 1 5610.00 96.69 ----vv -=noe- 78,53 .66 13.27 2977 0.00 129 319 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B187 of B307

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

1 57569 63.21 68.30 -5.09 44.89 3491 13.99 2978 .00

129 319 PEAK

Pol. Horizontal Fundamental
1H|.M(dmlwml
138
Jnaiih
et
a5 [‘ \L
B3 wl‘
) J w h ) 56 BAND1—3
) MU MMW ‘ !M = —t
w MWWMW
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report Report No.: FR311602E

44
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE80_CH122_RU 484/66_5610MHz

ANT 7+8
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
56 BAND 1 -
B ———— GSU—H_I_U]_ITUU_I_LI_I—U—_ SGBAND 13
1 9 1
44 b Mg s ¥ et WWMWM
' 488
Peak
125 05
163
163
8560 5386. 2. 5438, 5434, 5530 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 53932 57.28 74.00 -16.72 39.34 3450 13.00 2956 0.0 164 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 G442 56.54 6830 -11.76 3845 3453 1318 29.62 .G 164 B PEAK 1 5610.00 98.89 - oooee- 8079 M6 1B BT e e B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 13 (AVG) L [ 5GBAND 1---3 (AVG)
4 ! Ll PN
AV /_f’/.__/__/‘/\/_,\)
g 125 125
163 163
8560 5386. M. 5438, 5404, 530 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.86 46.41 54.00 -7.59 28.33 4.5 13.17 9.62 0.0 164 B AVERAGE 1 5610.00 89.98 ----vv -=noe- TLES 3465 1325 2977 0.0 164 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B189 of B307
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwml
138
a5 {,,. ety
B3 ! ‘
56 BAND1—3
650 i
Al TR bbb
e M A
488
Peak Blank
35
163
530 5617, 5624, 56H. 518, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 5739.9 57.78 68.30 -10.50 38.86 34.87 13.84 2979 0.0 164 @ PEN

Sporton International Inc. (Kunshan) Page Number : B190 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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45
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT 7+8
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
| i g g T e O Y
) WMWWM‘MWWM H b rston
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5429.86 63.83 74.00 -10.17 45.03 5.9 1310 2959 0.0 175 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 S4bh.66 62,22 68,30 -6.08 43.34 /.32 1318 .62 o 115 B PEAK 1 5570.00 104,36 ----vn -oeee- 85.50 543 1.7 2994 em 15 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 14-3 (AVG) L L1 55BAND1---3 AVG)|
48 488 \W
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54464 5218 54.00 -1.B2 33.35 3530 1313 29.68 0.0 175 B AVERAGE 1 5570.00 93.46 ----ev -omee- 756 K40 1321 271 e 175 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B191 of B307
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
w:m' Ww M ff’v"\ Ay ."“\
VA Y YV Y
B3
‘ﬂ 56 BAND1—3
650 o ‘
WA A o
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 572756 63.43 6830 -7 43.87 362 1373 B9 a0 1m0 BPEK

Sporton International Inc. (Kunshan) Page Number : B192 of B307
TEL : +86-512-57900158
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Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
1 1 5GBAND -3
‘ T | Lol et
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5453.62 63.78 74.00 -10.20 44.92 3531 1306 2961 0.0 246 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546748 62.81 68.30 -5.49 43.92 /.32 1319 29.62 0.60 246 368 PEAK 1 5570.00 104,99 ----vv -oeee- 86,03 3543 13,18 2974 0.0 M5 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 13 (AVG} L [ 5GBAND 1---3 AVG)|
[ BNV AVAVAYAY I M|
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5457.36 52.88 5460 -1.12 3481 35.32 1317 .62 000 M6 360 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5570.08 93.77 ----sv -oeeee T8 B4 1306 875 000 M6 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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FCC RF Test Report

Report No.: FR311602E

Pol. Vertical Fundamental
mLevel(dﬂll\ll'llnl
138
i M i
WA Y w'@\w\
B3
56 BAND1—3
) T \
o g
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573166 63.43 68.30 -4.00 43.88 35.63 13.76 29.79 0.0 246 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number
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s=amranas. FCC RF Test Report

Report No.: FR311602E

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SEMD13 i GEMD1-3
i gy S LT S L
5G.BAND 13 (AVG) 5 BAND 13 (AVG)
a — = - [ - L all == - - - L ll
Peak I DTS R a
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 7796.00 45.%5 68.30-19.30 €358 30.92 15.35 600 000 W QPEM 1779800 4429 6330 -24.00 3590 3592 153 6.0 000 1@ QPN
2 1114908 43.77 74.88 -38.23 53.85 38,18 18.19 65.65 0.0 3@ @ PEAC 1 1114908 43.58 74.80 -38.42 52.86 38,18 1819 65.65 .00 1M 2 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725 802.11ax HE160_CH114 RU 996/67_5570MHz
ANT
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
1 56 BAND 1 T LT T - 5GBAND -3
50 5 T
“ Ny a0
L 4 L
L 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5M7.36 67.72 7400 -6.28 49.67 34.52 13.14 2961 0.00 183 360 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 54B5.62 5B.8% 68.30 -9.45 4875 3453 1319 29.62 0B 183 368 PEAK 1 5570.00 103,06 ----nv -=-mm- 890 455 13,26 2965 0.0 183 360 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 13 (AVG) L L1 55BAND 1---3 AVG)|
s W s
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 SML37 45.00 S54.00 -6.00 29.95 34.52 1313 29.66 @.80 183 360 AVERAGE 1 5570.00 93.38 ----ev -emee- 7531 M58 1320 2970 000 183 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B196 of B307
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
a5 | W
B3 ‘
r A 56 BAND1—3
) T —
“‘W LT ",,W;JWL/MM ot
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573137 62.94 68.30 -5.36 44.02 34.85 13.76 2979 0.0 183 360 PEAK

Sporton International Inc. (Kunshan) Page Number : B197 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE160_CH114_RU 996/67_5570MHz

Mode
ANT
Pol. Vertical
11ﬂLeveI (dBuVim)
1138
915
N
1 56 BAND 1
50 £
H 4\ ,q " i
VT W et
L
Peak 125
163
8560 534, 5438, 5482. 5426, 510
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodn N B Bl B B B B a dg
1 5448.00 65.84 7400 -B.16 47.78 34.52 1315 961 0.0 22 B PEAK
1 46100 62.91 68.30 -5.30 44.82 345 1318 9.62 a4 252 B PEAK
11ﬂLe\leI (dBuVim)
1134
i1
i3
50
56 BAND 13 (AVG)
a8 !
Av
g 125
163
8560 5304, 5438, 5482 5526, 510
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5413 4.77 460 6.8 1.7 35 1.5 Bel om B2 B AVERAGE

Fundamental

o L8¥el ({BuVim)

1
1138
1
95
813
l | b, fGRANDA--3
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 557.00 10209 ----vv -vnee- B.04 3458 1309 2972 0.0 B2 b PEAK

1

o L8¥el ({BuVim)

1138
95 1
813
50
L L1 56BAND 13 (AVG)|
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5570.08 93.18 ----ev -omeee B OMSE 1328 2971 00 B2 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental
mLevel(dﬂll\ll'llnl
138
y1s ( j |
B3
, 56 BAND1—3
) | ] m
M b j MMMWM el
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573330 63.85 6830 -4.45 45.01 34.85 13.78 29.79 0.0 252 @ PENK

Sporton International Inc. (Kunshan) Page Number : B199 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



FCC RF Test Report

SPORTON LAB.

Report No. :

FR311602E

Pol. Horizontal Vertical
mLeveI(d&Mm] i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
o T o sety o ol
g /) N I I W ) = N NI S —
—_ I : T —3"\% —_ L : N —3“\%
m Ul M § 1 U Mol
Peak N RO e gy I I———
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 Goeg.0e 49.77 68.30 -18.53 6430 36.00 15.72 66.25 0.00 300 O PEA 1 Gees.00 4416 68.30 -24.14 5B.69 36.00 15.72 66.25 0.00 108 @ PEAC
1 1144900 45.42 74.88 -18.58 S4.12 38.36 18.42 6543 0.0 3 4 PEAK 1 1144008 45.40 74.00 -18.60 54.10 38,36 18.42 65.45 0.0 1M 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B200 of B307
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SPORTON LAB.

FCC RF Test Report

Report No.: FR311602E

Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] i Level (4Bu/m)
1138 134
915 975
93 = 3 E
o 1 T st o ol
g /) N I I W ) = N NI S —
—_ L : :W_WD—J"\% —_ L : :W_WD—W\%
143 i " ol 9 " N -l
Peak S R et T PR
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 Geeg.0e 52.03 68.30 -16.27 66.56 36.00 15.72 66.25 0.00 300 0 PEA 1 Gees.0o 45.99 68.30 -22.31 60.52 36.00 15.72 66.25 0.00 108 @ PEAC
2 11449.00 45.85 74.88 -18.15 54.55 38.36 18.42 6543 0.0 3 4 PEAK 1 1144908 45.51 74.80 -18.49 5421 38.36 18.42 65.45 0.0 1w 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B201 of B307
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FCC RF Test Report

Report No. :

FR311602E

Pol. Horizontal Vertical
mLﬂeI(d&Nﬁn] i Level (4Bu/m)
1138 134
915 975
"3 i "3 i
o 1 T st o ol
g /) N I I W ) = N NI S —
- : T —3"\% —_ L o D —3“\%
188 { . - Ul al 1 - - "
Peak MMWW phAtin WW o
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 7994.00 5L.40 68.30 -16.99 €5.95 36.00 15.70 66.25 0.00 300 O PEA 1799400 4457 68.30 -23.73 912 36.00 15.70 66.25 0.00 108 @ PEAC
2 1142008 45.28 74.88 -18.72 S4.82 38.35 13.40 6549 0.0 3 4 PEAK 1 1140008 45.49 74.80 -18.51 5423 38,35 18.40 65.49 0.0 1w 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B202 of B307
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Pol. Horizontal Vertical
mLeveI(d&Mm] i Level (4Bu/m)
1138 134
915 975
93 = 3 E
o T o sety o ol
g /) N I I W ) = N NI S —
= = oo [ —3"\% —_ L o D —3“\%
188 Yo al 4
Peak VR IR P WMWW&W W
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 7966.00 49.83 68.30 -15.47 64,39 35,99 15.65 66.20 0.00 300 O PEAK 1 7966.00 44,14 68.30 -24.16 5870 35.99 15.65 66.20 0.00 108 @ PEAC
1 11330.00 44.40 74.08 -19.60 53.22 38.33 18.37 6552 0.0 3 4 PEAK 1 11330.08 43.74 74.80 -38.26 52.56 38.33 18.37 65.52 4.0 1M 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B203 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
| 56 BAND 1 T LT LT - 5GBAND -3
MWWWMW«W WNW ) L il
L 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544494 62,31 74.00 -11.69 44.26 34.52 13.14 2961 0.0 108 108 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 S4p4.83 62.82 68.30 -6.23 43.93 3453 1318 29.62 .60 108 188 PEAK 1 5570.00 103,76 ----vv =oeeev 85,72 1459 13,18 2973 0.0 log 108 P
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND1--3 (VG L L1 55BAND 1---3 AVG)|
48 488
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545440 5218 S4.00 -1.B2 3419 34.53 1316 29.61 @.00 109 108 AVERAGE 1 5570.00 94,05 ----ev -eeee- 76,00 3458 1319 2972 0.00 100 188 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B204 of B307



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Fundamental

Lol

134

97.5)(“'V "'*W “'““V VAV

56 BAND1—3
) h T
AN
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5738.19 6280 68.30 -6.28 43.13 3486 13.82 29.79 .00 108 108 PEAC

Sporton International Inc. (Kunshan) Page Number : B205 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report

Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
] | 5GBAND -3
50 { 7 850 T
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5437.24 59.9 74.00 -14.10 4186 34.52 13.12 29.60 0.0 108 112 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S467.60 59.14 68.30 -9.16 41.04 3453 1319 29.62 .60 16 112 PEAK 1 5570.00 109,94 ----vv ooeee- 8290 4.5 13,18 2973 0.0 loe 102 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND 13 (AVG] L [ 55BAND 1---3 AVG)|
s ‘ 4B.B/ﬁfvd R ——
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.14 49.50 S4.00 -4.48 3144 3453 1307 29.62 0.0 109 112 AVERAGE 1 5570.00 9127 --seev ovmees 7303 459 1318 2973 0.00 100 112 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B206 of B307



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5 VNW v“ ‘,v.
B3 Vv\:
l 56 BAND1—3
(111 K T
'W‘WWMM*’MMM
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 53L17 6218 68.30 -6.20 43.28 34.85 13.76 2979 @0.00 108 112 PEAK

Sporton International Inc. (Kunshan) Page Number : B207 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Vertical
1ML&\«!I(IIBIMm] , Level (dBuVim)
138 1134
915 915
i O3 i3 GO 13
i gy S S I 1 g g gy S LT
L ~ S G BAND 13 (AVG) Y ~ o0 SGBAND 13 (AVG)
18 2 rmm——— L b Z THRPURTRTR TR PRUAV P T
Peak R L TRl
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 77900 43.94 63.30 -19.36 63.57 35.92 15.35 65.90 0.8 300 @ Pesk 1779800 49.12 68.30 -19.18 63.75 35.92 15.35 65.90 0.0 100 @ Pesk
2 1113967 44.81 74.88 -19.99 5329 38.18 18.19 65.65 .08 100 34 1 1114908 46.17 74.80 -27.83 5.45 38,18 1819 65.65 0.0 1 B Peak
Sporton International Inc. (Kunshan) Page Number : B208 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report

Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
1 ] | 1 5GBAND -3
MWMWWWNV ; R
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 545042 63.42 74.00 -10.58 45.34 34.53 1316 2961 0.0 108 118 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 546738 63.69 68.30 -4.61 45,50 3453 1319 29.62 060 16 118 PEAK 1 5570.00 103,75 ----vn woeee- 8570 M58 13,19 2972 0.0 loe 118 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND1--3 (VG L L1 55BAND 1---3 AVG)|
us " AS——
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545450 52,13 54.00 -1.67 34.85 34.53 1316 29.61 @.00 108 115 AVERAGE 1 5570.00 9412 --eeev eomeee 76.07 458 1319 2972 0.00 100 115 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B209 of B307



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
W VoY
B3
5G BAND 13
654 h ]
VAP
4#4
Peak Blank
1§
163
510 5600, 5648, 5687, 5128, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5736.85 6299 68.30 -5.31 44.12 3486 13.80 29.79 .00 1@ 118 PEMC

Sporton International Inc. (Kunshan) Page Number : B210 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
56 BAND 1 -
] | 5GBAND -3
0 ; . B0 1
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5417.44 59.61 74.00 -14.39 4161 3451 13.07 2958 0.0 108 109 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5463.84 5898 68.30 -9.30 48.88 34.53 1319 29.62 .60 108 189 PEAK 1557000 99,68 ----vv woeee- BlL54 .56 13,15 .67 0.0 log 109 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 i
i3 i3
50 a0
56 BAND 13 (AVG] L [ 55BAND 1---3 AVG)|
s : s
Av /___/F/r/«—/—,_\/
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5458.12 49.34 S4.00 -4.66 31.26 34.53 13.17 29.62 0.0 109 189 AVERAGE 1 5570.00 98.26 ----vv -vnoe- 7215 .57 1323 29.69 0.00 100 189 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B211 of B307



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Vertical Fundamental
1H|.M(dmlwml
138
a5 wﬁ JW{' ".\f
B3
\, 56 BAND1—3
) n T
gt i bk i
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 573L34 6223 6830 -6.07 43.40 3485 13.77 2979 .00 108 169 PEAK

Sporton International Inc. (Kunshan) Page Number : B212 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Vertical
1‘,lremel(d&J‘ﬂrn) , Level (dBuVim)
138 1134
915 915
i O3 i3 GO 13
i gy S S I 1 g g gy S LT
1 ~ S G BAND 13 (AVG) 1 ~ o0 SGBAND 13 (AVG)
L : i ; z —— "
Peak I B——— - "
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wednddn B BN Bh & B B o iy Modndn B BN Bh & B B o i
1 7798.00 44.49 68,30 -23.81 59.12 35.92 15.35 65.% 0.00 108 O PEA 1 7798.00 4494 68.30 -23.36 99.57 35.92 15.35 €5.9 0.00 0@ 0 PEAK
2 1114908 45.92 74.88 -18.88 55.20 38,18 18.19 65.65 .00 180 4 PEAK 1 1114908 45.50 74.80 -28.20 55.88 38.18 18,19 65.65 .00 3 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B213 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report

Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Horizontal Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 138
1
15 175
N 3
56 BAND 1 -
] | 5GBAND -3
B0 7 Bl I
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 SM1.64 60.68 74.00 -13.30 42,63 4.5 1313 2960 0.0 186 M4 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 SABL22 6B.26 6B.30 -B.04 42,17 3453 1318 29.62 0B 186 344 PEAK 1 5570.00 102,66 ----nv -=-mm- BG4 M50 1307 2974 080 186 M PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND1-,-3 (AVG) L [ 55BAND 1---3 AVG)|
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 SMLIT 50.57 S4.00 -3.43 3252 34.52 1303 29.66 @.80 186 344 AVERAGE 1 5570.00 9144 --veev oomeee 73,39 .62 1319 2976 0.00 186 344 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B214 of B307



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
ki ”‘\V.ﬂ M‘V,N "'V'. {,“«\m
B3
i} 56 BAND1—3
650 ® ]
YA A
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5736.83 6226 68.30 -6.04 43.38 3486 13.81 20.79 .00 186 344 PEN

Sporton International Inc. (Kunshan) Page Number : B215 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE160_CH114 Full RU_5570MHz
ANT
Pol. Vertical Fundamental
: o L€48l ({BuVim) : o L8¥el ({BuVim)
1138 1134
1
15 175
N 3
56 BAND 1 -
S ] | 5GBAND -3
NPT T " I o~
#4 48
Peak
125 05
163
163
8560 534, 5438, 5482. 5426, 510 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 SML20 6L71 74.00 -12.29 43.66 34.52 1313 9.60 0.0 297 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5469.36 61.43 68.30 -6.87 4333 3453 139 9.3 o 297 B PEAK 1 5570.00 103,30 ----vv -oeee- 85,28 M5 1.7 24 e 27 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
i1 95 1
i3 i3
50 a0
56 BAND1--3 (AVG) L [ 55BAND 1---3 AVG)|
u mw
Av
g 125 125
163 163
8560 5304, 5438, 5482 5526, 510 100 20, 0. 4600, 5600. 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5430.59 5134 54.00 -2.66 33.31 34.52 13.10 2959 0.0 297 B AVERAGE 1 5570.00 93,44 -eveev eomeee 7537 W58 1328 271 o W 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B216 of B307



s=amranas. FCC RF Test Report

Report No.: FR311602E

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 574541 63.40 6830 -4.90 44.43 3488 1388 2979 om0 7 BPEM

Pol. Vertical Fundamental

1H|.ﬂd(dmlwml

134

B3

5G BAND 13

650 it MNN W

u e
Peak Blank

1§

163

510 5600, 5648, 5687, 5128, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

1 B217 of B307




s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Vertical
meeI(dBu‘lﬁn] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
S LT S SR I ey
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak W RS Ly B APPSR
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1114000 44,61 74.00 -19.39 53.09 33,18 1819 65.65 0.0 ---  --- PEAK 1 1114000 44,68 74.00 -19.32 53.% 38,18 18.19 65.65 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B218 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



s=amranas. FCC RF Test Report Report No.: FR311602E

Pol. Horizontal Vertical
1 Level {dBuVim) 1 Level (dBuVim)
134 114
LI 075
M3 T 55 BAND 13
177 ] [T T ] IR
Peak & 5.0 -
Avg 1 B D1 1 B G138
“ i rT—LA
et A S AN ol MR A
T o Do
163 163
18000 20400, 26800, o, 5600, 40000 18000 20400, 26800, Hao, 15600, 40000
Frequency (WH) Frequency (M)
Sporton International Inc. (Kunshan) Page Number : B219 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



SPORTON LAB.

FCC RF Test Report

Report No. :

Pol. Horizontal Vertical
Level {dBuV/m) anLevel {dBuVim)
17 71.7]
5 63.3]
5 55.0
261 46.7]
3 383 —]
30.0) \.u s
AT
a7l 1Y g 27| petatengnsin]
g W
Lt 133
R e
5.0
Peak 33
17 1.7
Q 30 100, 200. 300. 400. 500. 600. %30 100, 400. 500.
Frequency (MHz) Frequency (MHz)
Site : 03CHO8-KS Site
Condition : 56 BAND 1----3 3m CBL 61110 59913 HORIZONTAL Condition : 56 BAND 1----3 3m CBL 61110 59913 VERTICAL
Project : 311602 Project
Mode : Mode
IMET IMEL
Over ReadAntenna Cable ReadAntenna Cable
Freq Level Limit Level Factor Loss Freq Level Factor Loss
MHz dBuV/m dB dBuv/m dBuv  dB/m dB MHZ dBuv dB/m
1 73.65 19.71 -28.29 37.34 12.67 1.18 1 48.67 44.99 19.11 e.
2 95.96 27.44 -16.86 42.84 15.39 1.41 2 91.11 42.83 14.73 1.
3 128.94 19.98 -23.52 32.16 17.58 1.64 3 143.34 34.72 17.89 1.
4 147.37 18.21 -25.29 38.74 17.12 1.75 4 256.81 32.40 19.22 2.
5 337.49 18.89 -27.11 27.62 208.81 2.868 5 557.68 27.44 25.41 3.
6 935.98 3@.61 -15.39 27.88 29.54 4.45 6 759.44 29.38 28.12 4.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

FR311602E

: B220 of B307



saravas. FCC RF Test Report Report No.: FR311602E
<U NII-3>
Radiated Spurious Emission Test Modes
Mode Band EE Antenna  Modulation Channel Frequency DEIE:) RU Remark
(GHz) Rate
Mode 51 U-NII-3 5.725-5.85 7+8 802.11a 149 5745 6Mbps - -
Mode 52 U-NII-3  5.725-5.85 7+8 802.11a 157 5785 6Mbps - -
Mode 53 U-NII-3 5.725-5.85 7+8 802.11a 165 5825 6Mbps - -
Mode 54 U-NII-3  5.725-5.85 7+8 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 55 U-NII-3 5.725-5.85 7+8 802.11ax HE20 149 5745 MCSO RU 106/53 -
Mode 56 U-NII-3 5.725-5.85 7+8 802.11ax HE20 157 5785 MCSO0 Full RU -
Mode 57 U-NII-3  5.725-5.85 7+8 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 58 U-NII-3 5.725-5.85 7+8 802.11ax HE20 165 5825 MCSO RU 106/54 -
Mode 59 U-NII-3  5.725-5.85 7+8 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 60 U-NII-3 5.725-5.85 7+8 802.11ax HE40 151 5755 MCSO RU 242/61 -
Mode 61 U-NII-3 5.725-5.85 7+8 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 62 U-NII-3 5.725-5.85 7+8 802.11ax HE40 159 5795 MCSO RU 242/62 -
Mode 63 U-NII-3 5.725-5.85 7+8 802.11ax HES8O 155 5775 MCSO0 Full RU -
Mode 64 U-NII-3 5.725-5.85 7+8 802.11ax HES8O0 155 5775 MCSO RU 484/65 -
Mode 65 U-NII-3 5.725-5.85 7+8 802.11ax HES8O 155 5775 MCSO RU 484/66 -
Mode 71 U-NII-3 5.725-5.85 7+8 802.11ax HE80 155 5775 MCSO RU 484/66 LF
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Summary of each worse mode

Mode Modulation Ch. (T\;ﬁg) (dléi\oellm) (dléLn\]/i;m) M(?jrg)in Pol. Z?/Zk Result Remark

802.11a 149 5605.51 58.13 68.30 -10.17 H PEAK Pass Band Edge

> 802.11a 149 11490.00 44.56 74.00 -29.44 H PEAK Pass Harmonic
802.11a 157 5932.84 58.96 68.30 -9.34 H PEAK Pass Band Edge

> 802.11a 157 11570.00 45.18 74.00 -28.82 H PEAK  Pass Harmonic
802.11a 165 5934.88 59.33 68.30 -8.97 \% PEAK Pass Band Edge

> 802.11a 165 11650.00 44.95 74.00 -29.05 \Y PEAK  Pass Harmonic
802.11ax HE20 149 5604.50 58.12 68.30 -10.18 \% PEAK Pass  Band Edge

> 802.11ax HE20 149 11490.00 44.33 74.00 -29.67 H PEAK  Pass Harmonic
802.11ax HE20 149 5602.47 58.30 68.30 -10.00 H PEAK Pass  Band Edge

> 802.11ax HE20 149 - - - - - - - Harmonic
56 802.11ax HE20 157 5929.71 59.70 68.30 -8.60 H PEAK Pass Band Edge
56 802.11ax HE20 157 11570.00 44.42 74.00 -29.58 \% PEAK  Pass Harmonic
802.11ax HE20 165 5941.13 58.37 68.30 -9.93 \% PEAK Pass Band Edge

o 802.11ax HE20 165 11650.00 44.99 74.00 -29.01 H PEAK  Pass Harmonic
802.11ax HE20 165 5945.63 59.35 68.30 -8.95 H PEAK Pass Band Edge

% 802.11ax HE20 165 - - - - - - - Harmonic
802.11ax HE40 151 5934.40 58.91 68.30 -9.39 V  PEAK Pass BandEdge

> 802.11ax HE40 151 11510.00 44.48 74.00 -29.52 \% PEAK Pass Harmonic
802.11ax HE40 151 5646.04 61.42 68.30 -6.88 \% PEAK Pass  Band Edge

” 802.11ax HE40 151 - - - - - - - Harmonic
802.11ax HE40 159 5646.80 59.06 68.30 -9.24 \% PEAK Pass Band Edge

. 802.11ax HE40 159 11590.00 44.25 74.00 -29.75 H PEAK Pass Harmonic
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Summary of each worse mode

Mode Modulation Ch. (T\;ﬁg) (dléi\oellm) (dléLn\]/i;m) M(?jrg)in Pol. Z?/Zk Result Remark
802.11ax HE40 159 5946.75 59.26 68.30 -9.04 H PEAK Pass Band Edge
” 802.11ax HE40 159 - - - - - - - Harmonic
802.11ax HE80 155 5645.50 61.81 68.30 -6.49 \% PEAK Pass Band Edge
” 802.11ax HE80 155 11550.00 43.66 74.00 -30.34 H PEAK  Pass Harmonic
802.11ax HE80 155 5630.28 61.80 68.30 -6.50 \% PEAK Pass Band Edge
o 802.11ax HE80 155 - - - - - - - Harmonic
802.11ax HE80 155 5637.28 62.45 68.30 -5.85 V  PEAK Pass BandEdge
> 802.11ax HE80 155 - - - - - - - Harmonic
71 802.11ax HE80 155 40.67 33.34 40.00 -6.66 \ Peak  Pass LF
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Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH149 5745MHz
ANT
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
T
1138
1134
.'—'—"'_'_FF'_FF. 1
975 W
1K 4
? i3
o @ il N TIN T B  1
e ety Bl
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHESL OSB3 GR0 047 4001 MEL BT N5 000 149 0 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 565191 57.24 69.71 -12.48 39.681 34.89 13.32 29.78 .00 149 8 PEAK - . . . .
3 ST644 T3.00109.90 -36.99 54.35 3.8 13.63 29.80 0.00 149 BPEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572151 77.67 114.34 -36.67 58.96 34.83 13.67 29.79 @.00 149 8 PEAK 1 574500 115,45 --veem woeeen 9.5 .87 1384 2979 om0 149 B PEAK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
- SGEAND 4G kN
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 106,91 ----vv -vnee- 87,93 .88 13.89 2979 0.00 149 0 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH149 5745MHz

ANT
Pol. Vertical
11nLe\feI (dBuVim)
56 BAND4
1138
..—o—"'"fﬂ
975
4
8.3 ]
650 i ;
b
438
5
Peak
163
5600 5629, 5658, 5667, 5716, 5745
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 562813 57.80 66.30 -18.44 39.74 34.65 13.4 19.77 @.00 231 368 PEAK
1 565L77 57.48 69.61 -12.13 39.25 34.69 13.32 D978 @.00 231 368 PEAK
3 5715.57 73.79 189.66 -35.87 55.16 34.81 13.62 19.50 @.00 231 368 PEAK
4 5724.77 8653 120.63 -34.18 67.79 34.83 1378 29.79 0.8 231 368 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
r
1138
\
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 115,85 --vnev ovmees 96.87 34.88 13.89 2079 0.00  BL 360 PEAK
11"Le\iel (dBuVim)
1138 i
95
813
50
L nwomg L\F
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 107,45 ---eev oomees 83,40 34.89 13.94 2978 0.00 B 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

Report No. :

FR311602E

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Pol. Horizontal Vertical
mLeveI(d&Mm] i Level (4Bu/m)
1138 134
915 975
i ] i ]
A am 1 1 [T i M am L1 i
e e - | e ———
I ~ o SGBAND4AVG) R ~ o SCBANDAAVG
8 : M : KT ORI
Peak N ————— P SR >
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 Ge43.00 45.80 74.80 -28.20 60.27 35.97 15.79 66.23 0.00 108 O PEAK 1 Ge43.00 45.64 74.80 -20.36 6011 35.97 15.79 66.23 0.00 300 0 PEA
2 11499.00 44.56 74.88 -19.44 5317 38.39 18.46 6546 0.0 10 4 PEAK 1 11499.08 4451 74.80 -19.49 53012 38.39 1B.46 65.46 0.0 3 2 PEAC
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11a_CH157_5785MHz

ANT
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
1
38 1138
—~7 il
975
95
1K
i3
650 . : 3 7 | | InE 56 BAND4
TR TP, a0
488
488
325
Peak
3 125
163
5600 5637, 5674, . 5748, 5785
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SH0.GE ST74 G0 1055 0.6 e 1520 BT 000 18 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.14 55.64 66.48 -13.36 36.81 34.69 13.32 29.78 Q.08 128 342 PEMK - . . . .
3 OSTEL3B 57.10 165.69 -48.49 38.73 .78 13.49 29.80 0.00 1% 342 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.5 57.13 111.47 -54.34 38.44 34.80 13.66 29.79 8.0 128 342 PEM 1 578500 115,26 ---vvm =oeeev 95,87 4.9 1421 2978 0.0 128 M) PEK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
56 BAND 4iAVG)
488 L_.f-hw
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 106,37 ----vv -veee- 86,98 34.96 14.21 29.78 0.00 128 342 AVERAGE
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Pol. Horizontal Fundamental

1 Level (dBuVim)

fl MW'\ \
975
IH.EAm
M\M 56 BAND 4
f ¥ | 2 3
MWH‘:’JT i v llul '» ok g

A
TR

Peak ¥ Blank

5785 5818, 5851, 5884, 5017, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5853.97 59.46 113.25 -53.79 40.14 35.08 14.83 29.79 @8.08 128 342 PEM
587476 57.06 185.37 -48.31 37.84 35.11 13.98 29.79 @.08 128 342 PEM
592459 56.78 6.6 -11.82 37.72 35.19 13.69 29.82 @.08 128 342 PEMK
5932.84 58.96 66.30 -9.34 39.91 35.20 13.68 29.83 @.08 128 342 PEM

TR
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52
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11a_CH157_5785MHz
ANT 7+8
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
k
1138
1134
—~7 i
975 W
1K
i3
B ; il TN T O
sty gty J .‘"”v"imw‘i_ i
488
488
325
Peak
3 125
163
5600 5637, 5674, . 5748, 5785
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1SR B B30 050 4.5 e 157 N7 080 20 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5651.86 58.71 69.89 -10.38 40.48 34.69 13.32 29.78 0.0 232 8 PEAK - . . . .
3570089 56.64105.32 -48.63 38.18 3478 13.48 29.80 0.00 23 B PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.87 55.29 111.65 -55.76 36.68 34.82 13.66 29.79 @.00 232 8 PEAK 1 5785.00 114,41 --veem ooeeee 95.02 4.9 142 2978 e 22 B PEAK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
A S S L) Lmn
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 106,94 ----vv -veeee 87,55 4.9 1421 2978 0.0 232 0 AVERAGE
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Pol. Vertical Fundamental
1 Level (dBuVim)
11381 i\\
w5 ™
813 |
SGBAND4
f P2 EO
Mo Ml e i o
ol
3!
Peak Blank
1 3
5785 5818, 5851, 5604, 5017, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 585480 57.26 11137 5411 37.95 35.08 14.82 2.79 0.09 232 0 PEM
1 SR 60.16185.78 -45.60 4293 .11 1391 B9 0.08 232 0 PEM
3 OSM443 5.3 BRT2-ILY B9 B9 1369 M. 609 232 B PEM
4 SMLTS 57.68 63.30 -12.62 3B.65 .21 13.66 M. 889 23 BPEK
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L - ) | SGBAND4AVG
483 2 P Wuw

Peak _—

38
Avg

163

7000 9200, 11400, 13600, 18800, 18000

Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg
1 B099.00 4440 7480 -29.58 3877 3094 15.89 6618 000 1 QPEM
2 11570.08 45.18 74.80 -28.80 53.63 3B.44 18.50 65.41 8.0 18 @ PEM

Pol. Horizontal Vertical
B e
1138 1138
w3 w3
i 5B i 56BN
101 A0 \ 1 I 4] 101 n \ 1 L 1 ]
s e — e —

R ~ o SCBANDAAVG

!
1 k!
7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg

1 6099.00 44,07 74.80 -29.93 S8.42 35,94 15.89 6615 0.00 300 0 PEA
1 11576.08 4450 74.80 -19.41 5384 3544 1852 6541 0.0 M@ @ PEAC

Sporton International Inc. (Kunshan)
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Mode Band Edge
U-NII-3_5.725-5.85_802.11a_CH165_5825MHz
ANT
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 1134 1
0
975 W
1K
2 55 B4 B
0 7 gy T N e e S T 1
o W L““m“fr\"k"v*w*!rd HAY '||| .L'I' ;'m'(‘"‘l'“" 65.0
448
488
325
Peak
3 125
163
5825 5850, 5875, 5900, 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEEAD 63.45 11000 4745 A.04 4B W 1.9 0.0 180 15 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5855.88 70.72 110.65 -39.93 5141 35.88 14.02 29.79 Q.08 180 26 PEAK - . . . .
359405 5B.06 6885 -18.59 39.20 35.19 13.69 29.82 0.00 160 25 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5925.63 58.68 66.30 -9.78 39.55 35.19 13.69 29.83 @.00 180 26 PEM 1 5825.00 113,06 ----vn -=-mm- 93,58 5.84 1422 1978 0.0 loe 26 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
N SRR S L\,
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 5815.08 103,73 -=-vv -oeeee 829 B84 1408 878 000 108 26 AVERAGE

Sporton International Inc. (Kunshan)
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Mode Band Edge

U-NII-3_5.725-5.85_802.11a_CH165_5825MHz

ANT

Pol. Vertical

11nLe\feI (dBuVim)

1138
975

8.3
12 5GBAND4

65.0
Www«wmwwm ! o

488

5
Peak

163

5625 5850. 5875, 5900. 5925, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5855.60 68.83 110.9 -42.07 49.52 35.08 14.82 29.79 8.08 228 360 PEMK
5856.75 68.94 110.41 -41.47 49.63 35.09 14.01 29.79 @.08 228 360 PEMK
592433 57.02 66.76 -11.74 37.96 35.19 13.69 29.82 @.08 228 360 PEMK
5934.83 59.33 66.30 -8.97 40.29 35.20 13.67 29.83 8.08 228 360 PEMK

PP

Avg Blank

Fundamental
11"Le\iel (dBuVim)
7
1138
0
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 115,04 --veev ooeeee 95,56 35.84 14.22 2978 0.00 28 360 PEAK

o L8¥el ({BuVim)

1
1138 1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 186,31 ----vv -veem- 86,87 35.84 1418 2978 0.00 28 360 AVERAGE

Sporton International Inc. (Kunshan)
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FCC RF Test Report

SPORTON LAB.

Report No. :

FR311602E

L T W
MM

Peak
Avg 35
163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g
1 11650.00 44.46 74.80 -29.54 5276 38.49 18.58 65.37 @.00 108 @ PEAK

Pol. Horizontal Vertical
el B} el B}
138 134
a5 a5
i 5G.BAND 4 i 5G.BAND 4
11 0 [ 1 T ] 11 An [ L[] ]
L e | —] =1 ‘ L S| ‘ = ‘

!

1 . __wﬁunm\va]
s

7000 920. 11400,

Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor

a5 dBw db/m

1 10650.00 44.95 74.80 -29.05 53.25 38.49 18.58 €5.37 @.00 308 @ PEAK

13600. 15800 18000

Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

. B234 of B307



saravas. FCC RF Test Report Report No.: FR311602E
54
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149 Full RU_5745MHz
ANT 7+8
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
.'—'—"'_'_FF'_FF. 1
975 W
1K 3%
i3
— : il TN T B 1
Pbe gt i sl Bl
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
W B e B &0 @h # & & o Li{nit ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSELTS S5 G0 1055 10.66 Mee 150 N7 000 15 0 PEM Freg Level Line Margin Level Factor  Loss Factor Factor Remark
2 5658.32 55.78 66.53 -12.75 37.55 34.69 13.32 29.78 @.ee 152 8 PEAK - . . . .
357985 T6.40 11063 -34.23 5772 .8 1365 .79 0.00 152 BPEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.58 76.37 112.63 -35.66 57.67 34.83 13.66 29.79 @.00 192 8 PEAK 1 574500 116,47 ---vvm woeee 97.42 M8 139 2978 0@ 192 B PEAK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
I RN LN
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 106,11 ----vv -veee- 8713 .88 13.89 2979 0.0 152 0 AVERAGE

Sporton International Inc. (Kunshan)
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54

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_Full RU_5745MHz

ANT 7+8
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
| +
.:—'—"'_'_FF'_FF. 1
975
l 95
1K 5
| i3
60— ) l | InE 56 BAND4
RTRTT AL TR 650
LR LT R I
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SASH SBAD GR.30 108 4001 MG 105 N5 0.00 05 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.75 56.81 66.86 -12.85 37.78 34.69 13.32 29.78 0.0 235 360 PEAK - . . . .
357426 75.7109.29 -34.00 56.65 34.81 13.61 29.80 0.00 235 369 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5723.83 66.68 119.63 -32.95 67.95 34.83 13.69 29.79 8.80 235 360 PEM 1 574500 118,42 --vevm woeeee 99,44 .58 1389 2979 0.0 25 360 PEK
11"Le\iel (dBuVim)
1134 i
95
i3
a0
L L1 55 BAND 4iAvs)
Y S
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 106,78 ----vv -vnee- B7.80 34.88 13.89 20.79 0.00 235 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B236 of B307
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Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg

1 Ge43.00 4677 74.80 -27.23 6L.24 35,97 15.79 66.23 0.00 10 0 PEA
2 11499.00 44.33 74.08 -19.67 52.94 38.39 18.46 65.46 0.0 180 0 PEAC

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
B3 B3 A
e — 1 e — et
6:"‘9_1 Sy S— gy S—r— p— I T T 6: - O o — — L I | ! T
I ~ __EGBAHDMr.\GV% R ~ o SCBANDAAVG
188 3 al 0
Peak PRI WWWWW
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
1 B043.00 46.57 7400 -27.43 6LO4 3397 1579 6653 000 M QPN
1 1049008 4417 74.80 -20.83 5278 38.39 18.46 65.46 8.0 300 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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FCC RF Test Report

Report No. :

FR311602E

55
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH149_RU 106/53_5745MHz
ANT 7+8
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
T
1138
1134
.'—'—"'_'_FF'-'—F. 1
975 W
1K
i3
2 : y T T L L e
A AR A e p Bl
488
488
325
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
| ST S0 GR.0 0.0 4.3 6D 1305 1.5 0.00 160 30 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.32 55.98 66.53 -12.55 37.75 34.69 13.32 29.78 .08 180 330 PEAK - . . . .
357455 68.4 10938 -41.14 49.62 34.81 1361 29.80 0.00 100 330 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.58 55.67 112.63 -56.36 36.97 34.83 13.66 29.79 8.00 100 330 PEM 1 574500 114,66 ----nn =memev 95,74 .87 1384 2979 000 loe 330 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs)
Y (N
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 105,49 ---nev ovmees 86,57 34.87 13.84 2979 0.00 100 330 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

: B238 of B307
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55

Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH149_RU 106/53_5745MHz

ANT 7+8
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
.:—'—"'_'_FF'_FF. 1
975
95
1K
3 4 i3
650 . ) l | InE 56 BAND4
" M{‘A‘..”I! i vnw;k Hhgyd Jylukm‘ 650
8 gl
488
325 ,
Peak
3 125
163
5600 5620, 5658, 5687. 516, 5745
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1S4l S0 G0 050 1054 MET .7 BT 000 09 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.46 57.68 66.64 -10.96 39.45 34.69 13.32 9.7 .00 289 8 PEAK - . . . .
3S709.33 69.46 107.91 -38.45 50.99 34.80 1356 29.80 0.00 289 0 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5723.54 69.41 115.97 -49.56 50.68 34.83 13.69 29.79 @.00 289 8 PEAK 1 574500 115,76 ---vvm woeeen 9.84 M4.87 1384 2079 om0 289 B PEAK
11"Le\iel (dBuVim)
1134 1
95
i3
a0
L L1 55 BAND 4iAvs)
488 L,,_/'“"-«-._.a—
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5745.00 106,38 ----vv -=-oe- B7.46 34.87 13.84 2979 0.00 289 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B239 of B307
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56
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz
ANT 7+8
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
138 1
1134
—~7 i
975 W
1K
i3
2 — 3 g N TIN T O1
ETIN| TR AN 650
bl ool o
488
488
325
Peak
3 125
163
5600 5637, 5674, . 5748, 5785
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 ST S G 005 407 WET 1508 B3 000 10 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.32 56.54 66.54 -12.09 38.31 34.69 13.32 9.7 0.06 120 8 PEAK - . . . .
3 S762.86 56.80106.10 -49.30 38.30 3479 1351 29.80 0.00 18 B PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.25 56.41 111.47 -55.86 37.72 34.80 13.66 29.79 8.0 120 8 PEAK 1 578500 113,60 ----vv woeee- 914 M9 146 BT em 10 B PEAK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs) LM
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 104,86 ----vv -=--e- 85,40 34.97 1426 2.7 0.0 10 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number
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Pol. Horizontal Fundamental

1 Level (dBuVim)

i .

975 h\
813

SGBAND4
GF I
“W‘w o ik
bt e e e oo
ol
3!
Peak Blank
1 3
5785 5818, 5851, 5604, 5017, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585480 56.48 111.37 -54.89 37.17 35.08 14.62 29.79 @.0 10 @ PEAK
1 587278 58.79 185.92 -47.13 39.36 35.11 13.91 2979 @.e0 1 @ PEAK
3592426 57.61 66.85 -11.24 38.55 35.19 13.69 29.81 @.0 1 @ PEAK
4 5929.71 59.78 6B.38 -8.60 4B.66 35.19 13.68 29.83 @.08 120 @ PEAK

Sporton International Inc. (Kunshan) Page Number : B241 of B307
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE20_CH157_Full RU_5785MHz

ANT
Pol. Vertical

11nLe\feI (dBuVim)

56 BAND4
1138
.——"’/

975

8.3

650 m T4

A T e T e R

438

5
Peak

163

5600 5637, 5674, 571, 5748, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 564440 57.94 66.30 -18.36 39.74 34.68 13.30 29.78 @.00 231 368 PEAK

1 565651 55.33 66.68 -13.33 37.12 .69 13.32 1978 @.00 231 368 PEAK

3 5786.61 58.21 186.98 -48.77 39.69 34.79 13.53 19.50 @.80 231 368 PEAK

4 5720.87 59.56 111.85 -51.49 4.87 34.62 13.66 29.79 .88 231 368 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
i
1138
1l
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 114,57 -veev ovmeee 95,11 34.97 1426 2.7 0.0 BI 360 PEA
11"Le\iel (dBuVim)
1138 1
95
813
50
L Ewod Lv
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5785.00 106,32 ----vv -vnee- 86,86 34.97 14.26 29.77 0.00  BI 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental

1 Level (dBuVim)

1l n'W*\ \

975

i b

m 5GBAND4
65,

Wt 1 7 T
gt Ao

" il
I s

Peak ¥ Blank

5785 5818, 5851, 5884, 5017, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.63 58.15 111.74 -53.59 38.83 35.08 14.83 29.79 8.8 231 360 PEM
5874.43 56.51185.46 -48.95 37.29 35.11 13.98 29.79 8.8 231 360 PEMK
5973.11 58.59 69.70 -11.11 39.53 35.18 13.78 29.82 @.08 231 360 PEMK
5934.99 59.08 66.30 -0.22 40.84 35.20 13.67 29.83 8.8 231 360 PEMK

TR

Sporton International Inc. (Kunshan) Page Number : B243 of B307
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Pol. Horizontal Vertical
B e
1138 1138
w3 w3
i 5B i 56BN
101 A0 \ 1 I 4] 101 n \ 1 L 1 ]
s e — e —

o

5G BAND 4(AVG G BAND 4{AVG
a —— 5 - . 1 ]HE‘ == - - M. I :@
Peak WWW . i e

oy
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
1 8099.00 45.40 74.80 -25.60 6275 30.94 15.89 G618 000 W QPEM 1 B099.00 4459 7400 -29.41 3594 3394 15.89 6618 000 1M QPN
2 11576.08 44.83 74.88 -19.97 52.45 38.44 1852 6541 0.0 3@ 0 PEAC 1 11576.08 4442 74.80 -19.58 52.87 38.44 1852 6541 0.0 1w 2 PEAC
Sporton International Inc. (Kunshan) Page Number : B244 of B307

TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



saravas. FCC RF Test Report Report No.: FR311602E

57
Mode Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz

ANT 7+8
Pol. Horizontal Fundamental
L2 (i) : o L8¥el ({BuVim)
1138 1134 |
[y
975
95
1K
2 5GBAND4 B
650 3 i " | | I 56 BAND4
i Dot Lt bl " 1
a8 i I
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SEAE 65.55 1L18 4560 4505 BaE W 1.9 000 17 30 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5856.25 67.97 110.55 -42.50 48.66 35.08 14.82 29.79 0.0 117 38 PEAK - . . . .
359480 5677 69.64-1.27 7.1 .09 1369 .82 0.00 17 30 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5042.08 58.34 66.30 -9.96 39.31 35.21 13.66 29.54 @.00 117 38 PEM 1 582500 112,64 --vevm woeeee 93,13 1583 1426 2978 080 117 PN
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L g LV
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 103,94 ---eev ooeeee B4.50 35.84 1418 2978 0.00 117 30 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B245 of B307
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57
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_Full RU_5825MHz
ANT 7+8

Pol. Vertical Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

1 1
i
[
975
95
1K |
2 55 B4 B
650 56 BAND4
T (L L N ¥ I
8 derabotpin B0
i} WY
489 RMWWMWM
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 OSB3 L0 UL 402 5075 BB W 1.9 000 26 360 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5857.88 69.95 110.89 -40.14 50.64 35.89 14.01 29.79 .08 226 360 PEAK - . . . .
359450 56.54 6867 -12.13 37.48 35.19 13.69 29.82 0.00 206 36 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 594113 58.37 66.30 -9.93 39.34 35.21 13.66 29.54 8.00 226 360 PEM 1 5825.00 114,08 ----vv -oeee- 9460 584 1822 178 0.0 26 360 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs)
8 ]
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 105.69 ----vv -vnem- 86,21 35.04 1422 2978 0.00 226 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B246 of B307
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Pol. Horizontal Vertical
mLeveI(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 f G0
1A 11 [ i 1 an 11 i
[l e e — —— (] e — —
I ~ ) __EGBAHDMAV% R ~ __EGBAHDMAV;E‘
188 ] al il Lk
Peak WM#WWWW R
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 BI55.00 ALGT 7480 -3133 %6.90 3391 15.99 66.13 000 W QPEN 1 B155.00 4079 7480 -3 §7.00 3391 15.99 6613 000 1w @ PEM
2 11650.08 44.99 74.88 -19.61 53.29 38.49 18.58 65.37 0.0 3@ @ PEAC 1 11650.08 44.80 74.80 -19.18 5312 38.49 1858 65.37 Q.0 1M 2 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Band Edge

U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU 106/54_5825MHz

Mode
ANT
Pol. Horizontal

11nLe\feI (dBuVim)

1138

975

8.3

5GBAND4
o o : J :
P e R [ T )

438

5
Peak

163

5825 5850, 5875, 5900, 5025, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 585488 57.58 11118 -53.68 38.27 35.08 14.62 29.79 @.00 180 339 PEXK

1 5874.63 57.73 185.40 -47.67 38.51 301 13.99 1979 6.60 18 339 PEAK

3592438 56.68 66.76 -12.16 37.54 35.19 13.69 1.8 €.00 180 339 PEAK

4 5945.63 59.35 68.30 -8.95 40.32 5.1 13.65 9.4 0.08 160 339 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
1134
95

ik
T o 5GBMD4

B0
1 WWM W

35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 113.08 ----vv -=--m- 93.64 35.04 1418 2978 0.00 100 339 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
I e - L0}
4B.BWW
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 10376 ----vv -vnem- B4.32 35.04 1418 2978 0.00 100 339 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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58
Mode Band Edge
U-NII-3_5.725-5.85_802.11ax HE20_CH165_RU 106/54_5825MHz
ANT 7+8

Pol. Vertical Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

1 1
1138 i
: 1134
Bl
975
95
1K
55 B4 B
650 5 56 BAND4
w 2 3 1 (L L N ¥ I
X r b \ R Ml "‘va'u'.\«‘ nlxmnvl.“‘w 650
48 b Mgy
488
325
Peak
3 125
163
5825 5850, 5875, 5900. 5025, 5950
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S 57.90 1L 5938 840 B4E WW 0.9 000 0B 0 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 587413 58.43 185.54 -47.06 39.26 35.11 13.98 29.79 0.0 283 8 PEAK - . . . .
3 S9.63 57.87 7085 -12.18 38.81 3.8 1370 .82 0.00 283 0 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5040.13 58.82 68.30 -9.48 39.79 35.21 13.66 29.54 @.00 283 8 PEAK 1 5825.00 114,32 ---evm woeeee 94,88 5.84 1418 2978 0.0 283 B PEAK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I e - L0}
488 [ —
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5625.00 104,58 ----vv -enee- 85,14 35.04 1418 2978 0.00 283 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B249 of B307
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full RU_5755MHz

ANT
Pol. Horizontal
11nLe\feI (dBuVim)
56 BAND4
1138
_—""‘_'-F'—_J
975
3
8.3 4
650 1 5
2
PP TR YT TR AT PN FYTRTY poy T3
L e ¥
438
5
Peak
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5623.87 58.27 66.30 -18.03 40.17 34.64 13.23 19.77 @.80 116 28 PEXK
1 5651.62 57.54 69.50 -11.9 39.31 34.69 13.32 1978 @.60 116 28 PEAK
3571749 B2.89 116.20 -17.31 64.22 3481 13.64 D979 @.00 116 28 PENK
4 572044 76.75 111.89 -35.14 58.86 34.62 13.66 29.79 .8 116 28 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
T
1138
\
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 57550 11516 --vnev ovnees 96.03 4.91 14.08 2978 0.00 116 25 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 104,28 ---nvv -vnee- 85,15 34.91 14.08 2978 0.00 116 25 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B250 of B307
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1138
f'\\/”\l —
915

N

HJ’ # ]
[ P TR 7 4
%MM th b et Wm

ol
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585465 57.89 11L.71 -53.82 38.57 35.08 14.63 29.79 @.0 116 28 PEXK
1 587122 59.38 186.36 -46.98 46.14 .11 13.92 1979 @.e6 116 28 PEAK
3 592446 56.87 66.70 -11.83 37.81 35.19 13.69 19.82 @.e0 16 28 PEAK
4 5932.26 58.24 66.30 -10.86 39.19 35.20 13.68 29.83 .08 116 28 PEAK

Sporton International Inc. (Kunshan) Page Number : B251 of B307
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_Full RU_5755MHz

ANT
Pol. Vertical

11nLe\feI (dBuVim)

56 BAND4
1138
_—""‘_'-'-'—_J
975
3

8.3 %4

80— 7

438

5
Peak

163

5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 5609.92 58.54 66.30 -9.76 40.50 34.61 13.18 29.76 @.00 231 368 PEAK

1 565288 57.98 69.85 -11.87 39.75 34.69 13.32 1978 @.00 231 368 PEAK

3 571517 B2.92 109.%5 -26.63 64.30 34.81 13.61 29.50 @.00 231 368 PEAK

4 5720.44 8152 111.89 -30.37 62.83 34.62 13.66 29.79 .08 231 368 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
1
1138
\
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 114,61 ---nvv =vnees 95,56 34.89 13.94 2978 0.00  B1 360 PEAK

o L8¥el ({BuVim)

1
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 104,27 --vnev ovmees 85,14 34.91 1408 2978 0.00  B1 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B252 of B307
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
iy —~
975
813 i
SGBAND4
5 T2 L
MMWW“"'"W P b fiiiol
ol
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.84 57.73 111.26 -53.53 38.42 35.08 14.82 29.79 8.8 231 360 PEMK
5868.69 59.03 187.67 -43.04 39.78 35.10 13.94 29.79 8.8 231 360 PEMK
5924.26 56.95 66.85 -11.99 37.89 35.19 13.69 29.82 8.8 231 360 PEMK
5934.40 58.91 66.30 -9.39 39.87 35.20 13.67 29.83 8.8 231 360 PEMK

TR

Sporton International Inc. (Kunshan) Page Number : B253 of B307
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Report No.: FR311602E

Pol. Horizontal Vertical
mLevel(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 f G0
1A 11 [ i 1 an 11 i
1 B ——— ——— | 1 E——— — 1
R ~ o SGBAND4AVG) R ~ o SCBANDAAVG
488 ; Wﬂ.ﬁw@ § 2 — — ,odﬁ
Peak WWWM ™
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 8057.00 4771 7480 -26.19 6214 3097 15.81 66.2L 000 W QPEM 1 8057.00 4.5 7400 -30.70 T7.68 3397 1581 662 000 1M @ PEA
2 11510.08 44.34 74.08 -19.66 52.90 38.41 18.47 6544 0.0 3@ 0 PEAC 1 11510.08 4448 74.80 -19.52 5384 3841 147 G544 000 1w 2 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report Report No.: FR311602E

60
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE40_CH151_RU 242/61_5755MHz
ANT 7+8

Pol. Horizontal Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

k 56 BAND4 !
38 1138 !
_—""‘_'-F'—_J 1
975
95
i 34
i3
650 l | 56 BAND4
\y 1.1 Qu JHM 650 iy
4B‘BMJ‘~Mﬂmw TN A A . W
488
325
Peak
3 125
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llrrut ‘ Read  Ant Cable Preamp Aux APos  TPos
1SSl SR GR0 0.7 0.8 WET 157 N7 000 180 33 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.38 56.52 66.58 -12.86 38.29 34.69 13.32 29.78 .08 180 338 PEAK - . . . .
3 OST7.9 78.61110.33 3170 59.94 3.8 13.64 2979 0.00 100 338 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 572121 77.18 113.66 -36.48 58.47 34.83 13.67 29.79 8.00 180 338 PEM 1 579500 113,88 ---vvv ooeee- 9496 .87 1384 2979 000 loe 33 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
I e - L0} LN
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 103,26 ----vv -vnee- B4.28 34.88 13.89 2979 0.00 100 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B255 of B307
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Pol. Horizontal Fundamental

o Level (dBuVim)

L SGBAND4
i

WM 12 1] 4
MJINWW #‘H II' J” Mr | '“IMV‘ Ay .‘A y " NM

Peak Blank

5155 5TH4. 5833, 5872 5911, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.84 56.48 111.26 -54.78 37.17 35.08 14.82 29.79 .08 180 338 PEM
587493 57.95185.32 -47.37 38.73 .11 13.98 29.79 @.e8 10 338 PEMK
5973.87 56.82 £9.13 -12.31 37.76 35.19 13.69 29.82 @.08 10 338 PEMK
504435 59.18 66.30 -0.20 40.86 35.22 13.66 29.84 @B.08 10 338 PEM

TR
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH151_RU 242/61_5755MHz

ANT
Pol. Vertical
11nLe\feI (dBuVim)
56 BAND4
1138
_—""‘_'-'-'—_J
975
34
8.3
650 [
Lt w..ll.rimhtlm
438
5
Peak
163
5600 5631, 5662, 5693, 5724, 5755
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5646.64 61.42 66.30 -6.88 43.22 34.68 13.30 29.78 @.0 214 14 PEK
1 5650.53 56.71 66.69 -11.98 38.48 34.69 13.32 1978 6.0 2M4 14 PEK
3 5717.34 BL78 116.15 -18.37 63.12 4.8 13.63 1979 @.e0 214 14 PEK
4 572245 82.32116.49 -34.17 63.68 3483 13.68 29.79 .08 274 14 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
103 !
\
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 112,72 =-seev ommeee 93.67 34.89 13.94 2978 0.0 74 14 PEA
11"Le\iel (dBuVim)
1138
1
95
813
50
L nwomg L\,
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5755.00 184,15 --veev ommeee 85,17 34.88 13.89 2079 0.00 274 14 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B257 of B307
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
f T
975
IR
SGBAND4
65, I It i h 9 T
‘ uwm Y ‘J‘M‘,‘;“ wﬂn‘l}.‘n‘_w'l‘} l’wl" Al ‘.‘..w.‘ii .W;tsih i
ol
3!
Peak Blank
1 3
5755 5794, 5833, 5872, 5o, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585348 59.37 104.35 -55.01 40.85 35.08 14.63 .79 @.0 214 14 PEK
1 5874.54 58.90 185.43 -46.47 39.74 .11 1399 1279 6.6 24 14 PEK
3 592426 56.92 66.85 -11.93 37.86 35.19 13.69 1.8 @.e0 2M4 14 PENK
4 5938.38 58.45 68.38 -9.85 39.48 35.21 13.67 2M9.83 0.8 274 14 PEAK

Sporton International Inc. (Kunshan) Page Number : B258 of B307
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full RU_5795MHz

ANT
Pol. Horizontal
11nLe\feI (dBuVim)
56 BAND4
1138 /
/
975
8.3
650 i 7 i
L T L L L
438
5
Peak
163
5600 5639, 5678, 571, 5756, 5795
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5664.29 58.08 66.30 -18.22 40.67 34.61 13.16 29.76 @.00 184 26 PEXK
1 5653.63 58.89 76.99 -12.10 46.64 470 13.33 1B.78 6.0 14 28 PEXK
3 5704.33 56.86 186.51 -49.63 38.35 34.79 13.52 19.50 6.00 14 28 PEXK
4 5720.31 55.96 111.62 -55.66 37.27 34.62 13.66 29.79 .08 184 28 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
i34 !
il
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 111,46 ---evv -vnees 91.86 35.60 14.37 2977 0.00 104 25 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 102,54 ---eev ovmeee 8294 35.80 1437 29.77 0.00 104 25 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B259 of B307
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Pol. Horizontal Fundamental

o Level (dBuVim)

wff“\um Vlﬂ [T

SGBAND4

W bbbt

ol
3!
Peak Blank
1 3
5195 5626 5857, 5668, 5019, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585499 60.97 110.93 -49.9 41.66 35.08 14.62 29.79 @.00 14 28 PEXK
1 585571 £4.11 109.86 -45.73 44.81 35.09 14.60 2979 6.00 14 28 PEXK
3 592458 57.64 66.61 -18.97 38.58 35.19 13.69 1.8 @.00 14 28 PENK
4 5930.81 57.98 66.30 -10.32 38.93 5.2 13.68 29.83 .08 184 28 PEAK

Sporton International Inc. (Kunshan) Page Number : B260 of B307
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_Full RU_5795MHz

ANT
Pol. Vertical
11nLe\feI (dBuVim)
56 BAND4
1138 /
/
975
8.3
650 1 2 4
hidrbspric oo il
438
5
Peak
163
5600 5639, 5678, 571, 5756, 5795
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5646.80 59.06 66.30 -9.24 40.80 34.68 13.30 29.78 €.00 240 360 PEAK
1 565129 57.36 69.26 -11.99 39.13 34.69 13.32 1978 @.00 240 368 PEAK
3 5783.16 6@.31 186.15 -45.87 41.81 34.79 13.51 29.50 €.00 240 368 PEAK
4 5720.51 68.52 112.86 -51.54 41.82 34.83 13.66 29.79 .08 240 368 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
1138 !
10
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 113,97 --veev oomees 94.37 K.00 1437 2977 .00 40 360 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 103,53 --veev ovmees 83,99 34.99 1432 29.77 0.00 240 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental

1 Level (dBuVim)

138,
MWM T
975 kM
# ik
WM* p 5D

65 i

=

34
MU.AWM“lmm ol iy

Iy " .
A

Peak ¥ Blank

5185 5826. 5857, 5868, 5018, 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.21 66.12 112.70 -46.58 46.80 35.08 14.83 29.79 8.08 240 360 PEMK
5856.23 66.26 110.5 -44.30 46.95 35.08 14.82 29.79 8.08 240 360 PEMK
592443 56.92 66.72 -11.89 37.86 35.19 13.69 29.82 .08 240 360 PEMK
5929.68 58.02 66.30 -19.23 38.98 35.19 13.68 29.83 8.8 240 360 PEMK

TR
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s=amranas. FCC RF Test Report

Report No.: FR311602E

Mz dBuv/m dBuv/m B BV dB/m BB B A8 o deg
1 BLS.00 M.65 74.00-29.30 3595 30.93 1591 66.17 000 W@ QPEN
2 11509.08 44.25 74.80 -20.75 52.67 3B.45 18.53 65.48 8.0 3@ @ PEM

Pol. Horizontal Vertical
mLeveI(dBqu) i Level (dBuVim)
134 1134
915 5
i SGB0 i G0
e — - e — et
6:"‘9_1 Sy S— gy S—r— — L I T T T 6: - S| Ry S [y —— — L I | T T
I ~ R “MAMH R ~ o SCBANDAAVG
18 b : wm:jod-u : i Ww‘w
Peak A e s
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 18800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dwv/nddv/m 0B dBW dBm B dB oAb o deg
1 BL3.00 4091 7400 -3L09 37.24 3393 1591 66.17 000 1w @ PEA
1 1150908 43.68 74.80 -30.32 5218 38.45 18.53 6546 B.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_RU 242/62_5795MHz

ANT
Pol. Horizontal
11nLe\feI (dBuVim)
56 BAND4
1138 /
/
975
8.3
el - —
R
438
5
Peak
163
5600 5639, 5678, 571, 5756, 5795
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5635.42 57.89 66.30 -18.41 39.72 34.67 13.28 29.78 @.00 180 337 PEXK
1 565148 55.17 69.40 -14.23 36.94 3469 1332 1978 @.00 186 337 PEMK
3 5700.82 58.33 185.53 -47.20 39.80 34.78 13.49 19.50 @.00 18 337 PEAK
4 572012 55.47 11117 -55.78 36.78 34.62 13.66 29.79 @.08 180 337 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
1138 1
M
95
813
l | I 56BAND 4

50

448

35

163

100 200, . 4600, 5800, 7000

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 11,65 ----vv -=nem- 9105 /.60 1437 2977 0.00 100 337 PEAK
11"Le\iel (dBuVim)
1138
1
95
813

B0
[ O R A SGEAD 4G
s

35
163
U
1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 101,38 ----vv -enee- 8173 .81 1433 2977 0.00 100 337 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Horizontal Fundamental
1 Level (dBuVim)
1138
My W T
975
813
9 SGBAND4
65. | w" | ] [
MJW”M e ]t o s I B s bbbt
] Al R Tt (i ke U T
3!
Peak Blank
1 3
5195 5626 5857, 5668, 5019, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.99 56.26 110.93 -54.67 36.95 35.08 14.82 29.79 @.08 10 337 PEMK
5866.61 66.08 187.65 -41.57 46.82 35.19 13.95 29.79 4.8 1@ 337 PEMK
5924.89 57.82 66.35 -10.56 38.76 35.19 13.69 29.82 .08 10 337 PEM
5046.75 59.26 66.30 -0.B4 40.23 35.22 13.65 29.84 8.08 10 337 PEMK

TR
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Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE40_CH159_RU 242/62_5795MHz

ANT
Pol. Vertical
11nLe\feI (dBuVim)
56 BAND4
1138 /
/
975
8.3
650 i ;
r.u‘l’ e “v‘m“:i'“w
438
5
Peak
163
5600 5639, 5678, 571, 5756, 5795
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5649.53 58.23 66.30 -18.07 46.61 34.69 13.31 29.78 @.00 260 26 PEAK
1 565129 57.57 69.26 -11.69 39.34 34.69 13.32 1978 @.00 260 26 PEAK
3578199 55.92 185.86 -49.94 37.44 3478 13.50 19.50 6.0 260 26 PEAK
4 5720.17 55.54 11117 -55.63 36.85 34.62 13.66 29.79 @.08 260 26 PEAK
Avg Blank

Fundamental

o L8¥el ({BuVim)

1
1
1138
1l
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 114,12 --veev oomees 94.55 /.81 1433 2977 .00 260 26 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5795.00 10369 ----vv -vnee- 812 5.8 1433 2977 0.00 260 26 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental

1 Level (dBuVim)

1138

iyttt —

975

813 ]

J*‘M ﬂ 9 SGBAND4
65, I I
ol Vb b ottt
ol
3!
Peak Blank

1 3

5195 5626 5857, 5668, 5019, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 585189 73.29 115.60 -44.71 53.96 35.08 14.84 29.79 @.00 260 26 PEAK
1 5866.77 66.14 167.60 -41.46 46.88 35.10 13.95 29.79 @.00 260 26 PEAK
3592489 56.78 66.38 -11.68 37.72 35.19 13.69 19.82 €.00 260 26 PEAK
4 594.86 58.01 66.30 -10.29 38.98 35.21 13.66 29.54 .08 260 26 PEAK

Sporton International Inc. (Kunshan) Page Number : B267 of B307
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63
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE80_CH155 Full RU_5775MHz
ANT 7+8

Pol. Horizontal Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

! 5G BAND4 !
1138 34 i
M1
975
i75
N 1oy
B3
654 T2 T ML Y 5GAND4
650
448
488
325
Peak
3 325
163
5600 5635, 5670, 5705, 5740, 5115
Frequency (MHz)
U
1000 200, 3400, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SHSSH GLIB G0 -6.00 4303 AR 1338 1.8 000 10 30 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 56%5.83 62.56 72.63 -10.07 4431 4.9 1333 M8 e 1IN 30 PEAK J N —————————
3 OST6.75 76.76 197.19 -30.43 5823 79 1354 B0 0.00 19 30 PEMK Mz dBuV/n dBuv/m &3 OBV dBfm B B B a0 dyg
4 572058 75.52 11221 -36.69 56.82 34.83 13.66 29.79 0.8 1D 30 PEAK 1 5775.00 109,95 ----ve -veees 90,78 34.93 1409 2978 0.0 129 30 PEAK
11"Le\iel (dBuVim)
1138
1
i75
B3
650
| L eswodng
488
Avg Blank
325
163
U
1000 200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wodje Bl B o B & & B a dg
1 577500 99,67 --seem woeeee B80.42 3493 14,18 2978 0.0 129 30 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B268 of B307
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Pol. Horizontal Fundamental
Lol B
138 -
—
MATA'AYS
l§ ¥

IH." \ﬂ
. W’\ ”\M ! % B BAND4

T f W [}
l W'v‘ﬁw”,"‘, nw Al
ol
3!
Peak Blank
1 3
575 5810, 5845, 5860, 5015, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585498 69.43 110.9 -41.53 50.12 35.08 14.62 .79 @.6 129 38 PEXK
1 5855.13 73.53 110.62 -36.49 54.23 35.09 14.80 2979 6.0 129 38 PEK
3592463 57.46 66.58 -11.12 38.40 35.19 13.69 1.8 @.e6 129 38 PEK
4 5946.15 58.89 68.38 -9.41 39.86 35.22 13.65 9.4 @.08 129 3B PEAK

Sporton International Inc. (Kunshan) Page Number : B269 of B307
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_Full RU_5775MHz

ANT
Pol. Vertical

11nLe\feI (dBuVim)

56 BAND4

1138

975

K T

2
0 L.WW
ittt

438

5
Peak

163

5600 5635, 5670, 5705, 5740, 575

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 5645.50 61.81 66.30 -6.49 43.61 34.68 13.30 29.78 @.00 234 360 PEAK

1 565250 62.68 78.16 -7.48 44.45 3469 13.32 1978 6.00 234 6B PEAK

3576430 79.60 186.51 -26.91 61.69 34.79 13.52 19.50 @.00 234 368 PEAK

4 572128 78.29 113.81 -35.52 59.58 34.83 13.67 29.79 0.8 234 368 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
1138 1
iy
95
813
l | IR 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 109,98 ----vv -=nom- 99,93 34.89 13.94 2978 0.00 B4 360 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L1 56 BAND 4{AvG)
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 100,45 ----vv -onee- B1.26 34.92 1405 2978 0.00 234 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138 |
R T
975 \
SGBAND4
; g 4
WNMU wh 3" u'mv)m
ol
3!
Peak Blank
1 3
575 5810, 5845, 5860, 5015, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.95 74.12 110.9 -36.84 54.81 35.08 14.82 29.79 8.08 234 360 PEMK
5856.90 76.95 110.37 -33.42 57.64 35.09 14.01 29.79 8.08 234 360 PEMK
592445 57.24 66.71 -11.47 38.18 35.19 13.69 29.82 .08 234 360 PEMK
5929.18 58.34 66.30 -9.95 39.30 35.19 13.68 29.83 @.08 234 360 PEMK

TR
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s=amranas. FCC RF Test Report

Report No.: FR311602E

Pol. Horizontal Vertical
,MLWWW") i Level (4Bu/m)
1138 134
915 975
i SGB0 f G0
1A 11 [ i 1 an 11 i
[l e e — —— (] e — —
I ~ o SGBAND4AVG) R ~ o SCBANDAAVG
a , f il 5
Peak WW WWMMW‘
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 8085.00 4433 7480 -29.67 3671 3095 15.86 6619 000 W QPEN 1 B085.00 4070 7400 -3L18 3710 3395 15.86 6619 000 1M @ PEM
2 11550.08 43.66 74.88 -38.34 52.15 38.43 18.50 65.42 0.0 3@ @ PEAC 1 11550.08 43.51 74.80 -38.49 52.80 38.43 1850 65.42 0.0 1w 2 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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saravas. FCC RF Test Report

Report No.: FR311602E

Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_RU 484/65_5775MHz

ANT
Pol. Horizontal
11nLe\feI (dBuVim)
56 BAND4
1138
975
8.3
3
61 T4 " :
kbt ol
438
5
Peak
163
5600 5635, 5670, 5705, 5740, 575
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 5647.43 6@.79 66.30 -7.51 42.57 34.69 13.31 1978 @.00 18 337 PEAK
1 56%5.30 68.87 7224 -11.37 42.62 .70 13.33 1978 6.00 18 337 PEXK
3 570413 68.78 186.46 -37.68 56.27 34.79 13.52 19.50 €.00 18 337 PEAK
4 5720.85 64.01 11101 -47.00 45.32 34.62 13.66 29.79 .08 180 337 PEAK
Avg Blank

Fundamental
11"Le\iel (dBuVim)
1138
f11
95
813
l | I 56BAND 4
50
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 107,72 --=nev wenees 88.47 34.93 1410 2978 0.00 100 337 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
I e - L0} L\w
448
35
163
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 9871 --eeev oomees 79.58 34.91 1408 2978 0.00 100 337 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1134

975

1K)
h \ SGBAND4
65

£
3l
e
=

i | | "
L AP e Ay M

Peak ¥ Blank

5175 5810. 5845, 5860. 5015. 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.28 59.13 112.55 -53.42 39.81 35.08 14.83 29.79 @.08 10 337 PEM
5871.95 58.28 186.15 -47.95 38.96 35.11 13.92 29.79 .08 1@ 337 PEM
5924.28 56.86 066.83 -11.97 37.80 35.19 13.69 29.82 @.08 10 337 PEMK
5045.95 58.38 66.30 -10.89 39.27 35.22 13.65 29.84 @B.08 10 337 PEM

TR

Sporton International Inc. (Kunshan) Page Number : B274 of B307
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64
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE80_CH155 RU 484/65_5775MHz
ANT 7+8
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
frid 1138 1
m
975 W
1K
; 1 i
Z
) il g N TIN T 1
(AT AT Bl
488 W
488
325
Peak
3 125
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_dEMTfm_dE_dE_dB_m_deg Lir‘nit\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S0 GLED LI 650 L6 WA 105 N7 00 0 13 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5659.85 66.12 75.61 -9.49 47.84 3471 13.35 29.78 Q.08 287 23 PEMK - . . . .
3576413 68.80106.06 -37.66 50.29 3479 1352 29.80 0.00 267 23 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.40 68.59 111.81 -43.22 49.98 34.82 13.66 29.79 @.00 287 23 PEM 1 577500 119,47 --vevm woeee 9134 491 1408 2978 0.0 287 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
A S S L)
488 LM
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 100,49 ----vv -vnees B1.36 34.91 14.08 2978 0.00 287 23 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
‘““-\.H_\_\-‘-\
975
LiK]
o BGBAND
. M
A u3
A it MILWM..,-«MMHLW A
ol
3!
Peak Blank
1 3
575 5810, 5845, 5860, 5015, 5950
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
1 585428 71.73 1125 -48.82 52.41 35.08 14.63 29.79 @.6 287 23 PEK
1 5878.73 70.71 186.50 -35.79 5147 311 13.92 .79 @.ee 287 23PN
3592498 55.72 66.32 -12.68 36.66 35.19 13.69 1.8 @.e0 287 23PN
4 5932.33 57.53 66.30 -10.77 38.48 35.20 13.68 29.83 0.8 287 23 PEAK

Sporton International Inc. (Kunshan) Page Number : B276 of B307
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65
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ax HE80_CH155 RU 484/66_5775MHz
ANT 7+8

Pol. Horizontal Fundamental

+LEVel (dBuVim) o L8¥el ({BuVim)

k 56 BAND4 !
1138
1134 1
[yl
975
95
1K
i3
650 ] 2 " mhgiEIEinE ieeeniinenhE 56,BAND 4
3 .
RN ) WWWWWWM 850
488
488
325
Peak
3 125
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 SIS GLEE LI 670 4340 WA 154 N7 000 180 3 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5656.88 63.52 73.41 -9.89 45.26 34.78 13.34 29.78 Q.08 180 336 PEAK - . . . .
3 ST00.63 56.83 105.48 -48.65 38.36 3478 13.49 29.80 0.00 100 336 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.58 59.94 112,21 -52.27 4124 34.83 13.66 29.79 8.0 180 336 PEM 1577500 108,11 ---vvm woeeee 878 .95 1416 2978 0.0 log 336 PEM
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs)
488
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 97.88 ----ev -eeee- 7842 3497 1426 2977 0.00 100 336 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B277 of B307
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Pol. Horizontal Fundamental

1 Level (dBuVim)

1134

o WY ™

813

) B BAND 4

& I o
) b 3 m
WA gtk ot s e

Peak ¥ Blank

5175 5810. 5845, 5860. 5015. 5850
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg
5854.80 57.26 111.36 -54.19 37.95 35.08 14.82 29.79 @8.08 180 336 PEMK
5860.65 66.25189.45 -43.23 46.96 35.89 13.99 29.79 @.08 160 336 PEMK
592463 55.52 66.58 -13.06 36.46 35.19 13.69 29.82 .08 180 336 PEMK
5930.65 58.71 66.30 -9.59 39.66 35.20 13.68 29.83 .08 180 336 PEMK

TR
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65
Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ax HE80_CH155_RU 484/66_5775MHz

ANT 7+8
Pol. Vertical Fundamental
L2 (i) : o L8¥el ({BuVim)
56 BAND4
frid 1138 1
f
975
95
1K
: 7k
650 5 ¢ | | I 56 BAND4
W}\Wu P T 650
Tttt
488
488
325
Peak
3 125
163
5600 5635, 5670, 5705, 5740, 5175
Frequency (MHz)
U
1000 20, 0. 4600, 5600. 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
NH:MM_@MMTETETE_U”TEE— Llr‘nlt\ ‘ Read  Ant Cable Preamp Aux APos  TPos
1 S 6L LI S5 M08 WET .7 B 000 20 15 PEM Freq Level Line Margin Level Factor Loss Factor Factor Remark
2 5650.85 57.66 66.34 -10.68 39.43 34.69 13.32 29.78 Q.08 260 26 PEAK - . . . .
3571288 73.95 1891 -34.96 55.35 34.81 1359 29.80 0.00 260 25 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.48 61.33 111.81 -50.48 42.64 34.80 13.66 29.79 8.00 260 26 PEM 1 5775.00 119,19 --vevm woeeee 9.62 5.0 143 2977 0.0 60 26 PEK
11"Le\iel (dBuVim)
1134
1
95
i3
a0
L L1 55 BAND 4iAvs)
" [
Avg Blank
125
163
U
1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5775.00 99.83 --eeev oomees 80,26 35.81 1433 29.77 0.00 260 26 AVERAGE
Sporton International Inc. (Kunshan) Page Number : B279 of B307
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Pol. Vertical Fundamental
1 Level (dBuVim)
1138
975
813 3
SGBAND4
GF l
1 3 4
b 1"‘4‘?'(‘5‘4"4"#4\""«\" ol e

ol

3!
Peak Blank

1 3

575 5810, 5845, 5860, 5015, 5950

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B dB A8 am  deg

1 585480 58.67 11136 -52.69 39.36 35.08 14.62 29.79 @.00 260 26 PEAK
1 586119 75.28 109.19 -33.91 55.99 35.09 13.99 1979 @.60 260 26 PEAK
3592410 57.51 66.96 -11.43 38.45 35.19 13.69 19.82 @.00 260 26 PEAK
4 5942.83 58.82 66.30 -10.28 38.99 35.21 13.66 29.54 0.8 260 26 PEAK

Sporton International Inc. (Kunshan) Page Number : B280 of B307
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Pol. Horizontal Vertical
7 2l BV} 7Ll i)
1024 1024
874 — %Wﬂ__@ LIk ~ MW[@
= - o
7 e 7 e
o _ 55 BAND 4AVG-1M _ 56 BAND 4VGHM|
Peak | T (8|
—— — g = R — — - |
n W
AVG e SIAAIAL b A NI s ot
2 93
14 145
18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000, 40000 19000 21000 23000, 25000 27000 29000. 1000 33000, 35000. 37000, 40000
Frequency (MHz) Frequency (MHz)
Sporton International Inc. (Kunshan) Page Number : B281 of B307
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR311602E

Pol. Horizontal Vertical
Level (dBuVim) anLevel (dBuVim)
71.7| 71.7|
3 63.3]
55, 56 BAND 4| 55.0 56 BAND 4
46.7) 46.7|
L1
38.3|
.
300
’ T
s s il T P o ——
- I i it
13.3]
50
Peak 3.3
1.7 -11.7|
Avg , ;
30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000 30 100, 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Site 1 03CHO8-KS Site 1 03CHO8-KS
Condition : 56 BAND 4 3m CBL 6111D 59913 HORIZONTAL Condition : 56 BAND 4 3m CBL 6111D 59913 VERTICAL
Project : 311602 Project 1311602
Mode 7L Mode 71
IMET : IMET .
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuv/m dBuv dB/m dB dB cm deg MHz dBuv/m dB dBuv/m dBuv dB/m ds dB cm deg
1 97.%98 22.71 -28.79 43.58 37.81 15.66 1.44 31.48 - Peak 1 49.67 33.34 -6.66 48.88 44,99 19.11 2.64 31.48 --- Peak
2 127.97 18.14 -25.36 43.58 38.35 17.56 1.63 31.48 - Peak 2 92.88 27.28 -16.22 43.58 42.47 14.86 1.35 31.48 --- Peak
3 218.18 19.33 -26.67 46.88 33.44 15.14 2.15 31.48 - Peak 3 147.37 22.55 -28.95 43.58 35.88 17.12 1.75 31.48 --- Peak
4 253.1@ 21.61 -24.39 46.80 31.99 18.80 2.31 31.48 - Peak 4 256.81 22.55 -23.45 46.90 32.40 19.22 2.33 31.4@ --- Peak
5 378.23 21.48 -24.52 46.80 23.93 21.10 2.84 31.44 - Peak 5 453.89 23.26 -22.74 46.00 28.81 22.84 3.10 31.49 --- Peak
6 629.46 26.13 -19.37 46.80 27.78 26.18 3.66 31.41 - --- Peak [ 9608.23 31.48 -22.60 54.88 27.42 29.83 4.51 38.38 - --- Peak
Sporton International Inc. (Kunshan) Page Number : B282 of B307
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<WLAN+WWAN Co-location mode>

Radiated Spurious Emission Test Modes

Band . Data
Mode Band (GH2) Antenna Modulation Channel Frequency Rate RU  Remark

2400-2483.5 2400-2483.5 7+8 802.11ax HE40 06 2437 MCSO0 - -

Mode 66  U-NII-2C 5.47-5.725 7+8 802.11ax HE160 114 5570 MCSO0 ';ULT -
RSS192 LTE B48 BW=20M

2400-2483.5 2400-2483.5 8 802.11ax HE40 06 2437 MCSO0 - -

2400-2483.5 2400-2483.5 7 Bluetooth-LE_GSFK 00 2402 1Mbps - -

Mode 67 Full

U-NII-2C 5.47-5.725 7+8 802.11ax HE160 114 5570 MCSO0 RL:J -
RSS192 LTE B48 BW=20M

Sporton International Inc. (Kunshan) Page Number : B283 of B307
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Summary of each worse mode

Mode Modulation Ch. ('I:vrlquz) (dE?(/e/Im) (dlé:?/i/tm) M(Zré])in Pol. Z?/Zk Result Remark
802.11ax HE40 06 2484.06 50.61 54.00 -3.39 H AVERAGE Pass Band Edge

% 802.11ax HE40 06 4874.00 45.91 74.00 -28.09 \% Peak Pass = Harmonic
802.11ax HE160 114 5445.14 52.77 54.00 -1.23 \% Average Pass Band Edge

” 802.11ax HE160 114 11140.00 44.56 74.00 -29.44 \% PEAK Pass  Harmonic
802.11ax HE40 06 2483.56 51.87 54.00 -2.13 \% Average Pass Band Edge

o 802.11ax HE40 06 4874.00 46.21 74.00 -27.79 V Peak Pass  Harmonic
Bluetooth-LE_GSFK 00 2389.95 48.08 54.00 -5.92 H Average Pass Band Edge

o Bluetooth-LE_ GSFK 00 4804.00 40.73 74.00 -33.27 \% Peak Pass = Harmonic
802.11ax HE160 114 5453.93 52.56 54.00 -1.44 \% Average Pass Band Edge

. 802.11ax HE160 114 11140.00 44.44 74.00 -29.56 H PEAK Pass = Harmonic

Sporton International Inc. (Kunshan)
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FCC ID: UZTWCMTA

Page Number

: B284 of B307




FCC RF Test Report

SPORTON LAB. Report No.: FR311602E
66
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 7+8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138 1
i1 95
B Lk o) FCCPARTA5C B ! FCCPART15C
50 a0 L
At Mhpiac b e w
48 488
Peak
125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 21389.88 59.50 74.00 -14.50 43.64 3198 8.77 30.89 6.00 108 134 PEAK 1 2437.00 110,29 --veev ovmees 9.17 3284 5.80 30.00 o6.00 108 134 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
1
i1 95
i3 i3
50 a0
FCCPART15C (AVG)
s ! 48.8”_—/_,*_4
Av
g 125 125
163 163
2 1354 1608 23862 U i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.88 46.53 5400 -7.47 30.67 3L58 877 30.89 6.00 108 134 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 437,08 98.89 -----v -oeee 8.77 384 888 30.80 6.00 188 134 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA
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Pol. Horizontal Fundamental
1H|.M(|mlwml
1138
wwmmw ot
975 \
1K) h
L Mw% FOO PART 160
ol e
1
5. bt
Wm Jh
488
Peak Blank
125
163
i 496 1622 748 TR 200
Frequency (VHz)
Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 Mpd44 6574 7400 -8.26 49.20 3113 9.5 3064 600 108 134 PEMC

mLﬂd(ﬂ&lWﬂl}

138

a5 L

B3

650 \
T o | FCCPARTASC (AvG)

il —

Avg Blank

35

163

un U408 U622 U1AY U814 50
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2p4.06 5.61 54.00 -1.39 3487 3L13 9.5 30.64 600 108 134 AVERAGE

Sporton International Inc. (Kunshan) Page Number : B286 of B307
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66
Mode Band Edge - L

2400-2483.5_2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT 7+8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
95 95
B ‘ FCCPART 15C B FCCPART 15C
W‘\J‘Jﬂ‘
5.0 1 50
Jopntny . TR TN R .
48 448
Peak
325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 1389.12 57.11 74.00 -16.69 41.25 3.9 8.77 30.89 6.00 108 B PEAK 1 2437.00 108,33 --vnev -vmees 92.02 3288 596 3073 6.0 108 B PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
95 95
813 813
5.0 50
FCC PART15C (AVG) FCCPART15C (AVG)
iy 1 45'8,’_v_/_,,._’J
Av
g 325 35
163 163
2 13354 13608 23862 uns Uy 100 1400, 1800, 0. 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 2389.88 45.52 54.00 -B.48 29.66 3.9 8.77 30.89 .00 108 B AVERAGE 1 M37.00 9746 ---nev oomees B1.36 32.84 5.87 0.8 6.00 108 § AVERAGE
Sporton International Inc. (Kunshan) Page Number : B287 of B307
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Pol. Vertical Fundamental

Lol

134

BT.EMWM

" FCC PART15C

et ¥

Peak Blank

uy 1496 1622 Hi48 ufi4 10
Frequency (VHz)

=

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48387 6201 74.00 -11.99 45.48 3113 9.5 30.65 6.00 1@ BPEM

Lol

134

O

FCC PART15C (AVE),

Av Blank
g 18

163

uy 1496 1622 Hi48 ufi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 248356 43.40 5400 -5.60 3187 3113 9.5 30.65 6.00 108 B AVERAGE

Sporton International Inc. (Kunshan) Page Number : B288 of B307
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SPORTON LAB.

FCC RF Test Report

Report No. :

FR311602E

Pol. Horizontal Vertical
1 %Level (dBuVim) 1 40L|W|!I (dBuVIm)
1225 1225
1050 1050
875 875
FCC PART 15C FCC PART 15C
700 700
1 3 1 3
| | FCCPART 15C (AVG) | | FCCPART 15C (AVG)
525 525 7 7 —=
Peak e iy i e HJ“J SR o
Avg 115 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 3640.00 6L.24 74.80 -12.76 82.48 33.18 10.72 65.14 0.0 --- - Pesk 1 3640.00 6102 74.00 -12.98 8226 33.18 10.72 65.14 0.0 --- - Pesk
1 457400 4140 74.80 -32.60 60.45 3410 12.29 65.44 0.0 --- - Pesk 2 457400 45.91 74.00 -28.09 64.96 34.10 12.29 65.44 0.BQ  --- - Pesk
3 5570.00 60.11 74.80 -13.89 78.00 34.58 13.19 65.66 0.00 --- - Pesk 3 5570.09 6L77 74.80 -12.23 79.66 34.58 13.19 65.66 0.0 --- - Pesk
4 T3ILOR 43.28 74.00 -30.72 58.00 35.80 14.73 65.25 0.00 -~ --- Pezk 4 T3IL0D 4494 74.00 -19.06 59.66 35.80 14.73 65.25 0.00 -~ --- Pezk
Sporton International Inc. (Kunshan) Page Number : B289 of B307
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66
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz

ANT 7+8
Pol. Horizontal Fundamental
11ﬂLeveI (dBuim) 1,,,Le\iel (dBuVIm)
2
1138 1138
1 3
175 975
83 813
SGBAND1-3 | 17 SGBAND 13
B0 | ; Bl |
a—-—
4EBWMWWWM 184
Peak 125 325
163
163
[ 1000 20, 0. 4500, 5600, 7000
5350 5304, 5438, 5482, 5526, 5510 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Preamp Awx  APos  TPos
Linit Read  rt Cable Preanp  Awc Aos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/m dBuv/m  dB BV dB/m A8 A B on deg
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg 1 2437.00 103.57 74.00 29.57 93.38 3106 891 3078 0.00 108 6l Peak
1 543152 6139 74.00 -12.61 43.36 34.52 1311 29.60 0.00 108 6L PEXK 1 3640.00 119.07 7400 45.07 10475 313 1072 2958 000 100 6l Peak
1 946430 58.50 68.30 -0.50 4B.41 3453 1308 29.62 0.0 188 6l PEAK 3 5570.00 99.61 74.00 25.61 BLS7 .58 13.19 2973 0.0 108 6l Peak
11ﬂLe\leI (dBuVim) L2l (BuVim)
1138 1138 :
95 1
LK ]
8.3
i3
850
50

56.BAND 13 (AVG) |

56 BAND 13 (AVG) 48
1

48

Avg 35
35
163
163
100 20, o0, 4500, 5800, 7000
[ Frequency (MHz)
5350 5304, 438, 8. 5526, 510
Freency (e Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freg Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos -
freg Level Line Margin Level Factor Loss Factor Factor Remark Mz dBu/m dBuv/m 0B dBV dB/m @B dB B o0 deg
e 1 M09 9464 5400 40.64 8449 3265 B.89 30.79 0.00 190 6L Average
iz dBuV/m dBuV/m 0B dBuV dBfm 8 A8 B o deg 1 3640.00 114.54 54.60 60.54 106.22 33.18 16.72 29.58 0.00 108 61 Average
1 549,17 48.93 54,80 -5.07 30,87 34.52 13.05 20.61 0.0 108 61 AVERAGE 3 5570.00 88.66 54.80 34.66 76.61 34.62 13.19 29.76 .00 108 6l Average
Sporton International Inc. (Kunshan) Page Number : B290 of B307
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
AT
B3
‘ 56 BAND1—3
650 L] 1
AR Ay,
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy
1 572,27 6L17 68.30 -7.13 4240 34.84 1372 2979 0.00 108 6L PEM
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66
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz

ANT 7+8
Pol. Vertical Fundamental
11ﬂLeveI (dBuim) 1,,,Le\iel (dBuVIm)
2
1138 1138
1 3
175 975
83 813
1 5 SGBAND1-3 0 17 SGBAND 13
55IUWWW*WWWWM| | W YAt
s e
Peak 125 325
163
163
[ 1000 20, 0. 4500, 5600, 7000
5350 5304, 5438, 5482, 5526, 5510 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Preamp Awx  APos  TPos
Linit Read  rt Cable Preanp  Awc Aos Thos freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/m dBuv/m  dB BV dB/m A8 A B on deg
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg 1 3.0 99.37 7400 2537 89.22 365 8.9 .79 0.B0 108 75 Peak
1 54538 6511 74.00 -B.09 47.06 34.52 13.14 961 0.00 108 T3 PEN 1 3640.00 11520 74.00 41.20 100.92 .16 10.63 29.5 @0.00 100 75 Peak
1 46584 64.33 6830 -3.97 46,13 3453 1319 9.62 0.8 148 75 PEAK 3 5570.00 102.19 7400 23.19 B4.06 .56 13.24 29.67 0.0 100 75 Peak
11ﬂLe\leI (dBuVim) L2l (BuVim)
1138 1138
2
w5 o w 3
i 8.3
850
e IR (A S TS
56 BAND 13 (AVG) 3 LN__,___JL'V\——’"“R] ]
4E.BM
Av 35
9 35
163
163
100 20, o0, 4500, 5800, 7000
0 Frequency (MHz
£ i i ) i i) e Wl
Frequency (MHz) .
Linit Read  Ant Cable Preamp  Aux  APos  TPos
. Freg Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Wz dun dbuifn @5 cbw dam B 8 B deg
- 1 2437.00 98.61 54.60 36.61 80.38 32.86 8.93 30.76 .00 108 75 Average
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 364000 102.20 54.00 43.20 B7.88 3318 10.72 2958 0.00 100 75 Average
1 5M5.14 5577 %400 -L23 3472 3492 13014 2961 0.0 108 75 Average 3 5570.00 91.99 54.80 37.99 7391 3458 13.21 2971 0.0 108 75 Average
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Pol. Vertical Fundamental
1H|.M(dmlwml
138
ol 4
97.,{ WA g
B3
h. 56 BAND1—3
650 L ]
Ayl
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5728.83 6210 6830 -6.08 43.43 384 1374 B9 om0 1w 75 PEM

Sporton International Inc. (Kunshan) Page Number : B293 of B307
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Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
S LT S 1L
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak A o i y oA i
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1114000 4429 74.08 -19.71 53.57 38,18 18.19 65.65 0.0 ---  --- PEAK 1 1114000 4456 74.00 -19.44 5384 33,18 1819 65.65 0.0 - --- PEAC
Sporton International Inc. (Kunshan) Page Number : B294 of B307
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67
Mode Band Edge - L
2400-2483.5_2400-2483.5_802.11ax HE40_CHO06_2437MHz
ANT 8
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 138 ;
175 975 |
i3
N ﬂ | RCPTISC FCC PART 15C
it
i VMW/ SSIUWMM)(
syttt Hoktatrar e “WMW
Y LI
Peak
0 5
163
163
[ 100 1400. 1800. 210, 2600. 300
Pl 1354 1608 23862 U i Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1240200 99.39 74.80 1639 74.45 3200 .81 0.7 6.00 100 11 Pesk
1 1389.76 58.44 74.00 -15.56 42.58 3.9 8.77 30.89 6.0 108 118 PEAK 2 43700 106,78 74.80 3278 9850 3286 8.91 3078 6.80 190 115 Pesk
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138
a5 75 :
1
913 &1:3
65
i FCCPART 15C (AVG)
W 1 4848
Av 325
g 125
16.3
163
0 150[] 1400, 1800, 200, 200, 3000
Pl 1354 1608 23862 U i Frequency (MH)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz douV/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1240200 88,45 5400 3445 7251 3200 G8.81 30.87 6.00 100 118 Average
1 209.80 46.78 5480 .2 30.92 3L 877 3089 6.00 108 11 AVERAGE I M37.00 %.18 5460 4010 79.91 3.6 8.91 3678 6.00 108 115 Average
Sporton International Inc. (Kunshan) Page Number : B295 of B307
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Pol. Horizontal Fundamental

Lol

134

At MM

B
Mw‘ FCC PART15C

85,01 W‘MWMM 1
4#4
Peak Blank

1§

163

ui L U622 Hi4B LR 200

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48375 6109 74.00 -12.91 4.5 3113 9.5 30.65 6.00 108 118 PEMC

Lol

134

FCC PART15C (AVE),

Av Blank
g 18

163

uy 1496 1622 Hi48 ufi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 48356 47.62 54.00 -6.38 3189 313 9.5 30.65 6.00 108 118 AVERAGE
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67
Mode Band Edge - L

2400-2483.5_2400-2483.5_802.11ax HE40_CHO06_2437MHz

ANT 8
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
138 1138
2
175 975
1
i3
f FCCPART 50 FCCPART 10
&1 W 850
Y L
Peak
0 5
163
163
[ 100 1400. 1800. 210, 2600. 300
Pl 1354 1608 23862 U i Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz dBuv/n dBuv/m B B dBfm B B B o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 24000 83.17 74.00 1417 70.33 3.0 831 30.87 6.00 109 110 Peak
1 1388.74 5776 74.00 -16.30 41.84 3198 8.77 30.89 6.00 108 110 PEAK 2 43700 104.09 74.80 30.09 87.90 32.86 891 3078 6.80 190 110 Pesk
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138
a5 075 2
1
913 &1:3
65
i FCCPART 15C (AVG)
u | o
Av 25
g 125
16.3
163
0 150[] 1400, 1800, 200, 200, 3000
Pl 1354 1608 23862 U i Frequency (MH)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz douV/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1240200 86,45 5400 3045 7051 32.00 8.8 30.87 6.00 100 110 Average
1 289.80 4578 5480 -5.30 29.88 3L 877 3089 6.00 108 110 AVERAGE I M37.40 93.86 5460 39.85 T7.67 3166 8.91 3878 6.00 108 110 Average
Sporton International Inc. (Kunshan) Page Number : B297 of B307
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Pol. Vertical Fundamental

Lol

134

b, i

" LT FCC PART15C
1
i

650 o
50 iy
At
4#4
Peak Blank
1§
163
ui L U622 Hi4B LR 200
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 M35 6847 7400 -5.53 5193 313 9.5 30.64 600 108 110 PEMC

Lol

134

S | FCPARTISE g
u

Av Blank
g 18

163

uy 1496 1622 Hi48 ufi4 10
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 4835 5187 5400 -1.13 35.34 3113 9.5 30.65 6.00 108 110 AVERAGE
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Pol. Horizontal Vertical
1 49Liwel (dBuVim) 1 40L|W|!I (dBuVIm)
1225 1225
1050 1050
875 875
FCC PART 15C FCC PART 15C
700 700 7
1 3 1
s } FOC PARTHGC AVG) s FCC PART 15 (VG
5 ) 7 W o
T TPPRRTRIREC e ey . ippp———
Peak i . nak i 1c o Tyt
Avg 115 115
3000 6000. 9000 12000, 15000, 18000 3000 6000. 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux APos Tos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m dB A8 B m  deg
1 3640.00 61.50 74.00 -12.20 83.04 3318 10.72 65.14 0.0 - - Pesk 1 364000 60.58 74.00 -13.12 82.12 3318 10.72 65.14 0.0 - - Pesk
1 437400 £1.53 74.00 -32.47 60.58 3410 1229 65.44 0.0 - - Pesk 1 437400 46.21 7400 -27.79 65.26 3410 12.29 65.44 0.0 - - Pesk
3 5570.00 59.90 74.00 -14.08 77.81 34.58 13.19 65.66 0.0 - - Pesk 3 5570.09 62.95 74.0@ -11.05 80.84 34.58 13.19 65.66 0.0 - - Pesk
4 TILGD 4.4 74.00 -29.58 59.14 35.80 1473 65.25 000  ---  --- Pesk 4 TIL0 M1 74.00 -29.78 5B.94 .80 1473 65.25 0.0 ---  --- Pesk
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Mode Band Edge - L
2400-2483.5_2400-2483.5_Bluetooth-LE_GSFK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
12
175 975
K T i FCPRTTC
Bl Bl
| 1 M
ull 188
Peak
0 5
163
163
[ 100 1400. 1800. 20, 2600, 3000
Pl 1%, 1362, 238, um, M4 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read At Cable Preamp  Aux APos TPos fre Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 240000 9.58 74.00 2053 80.64 3200 8.3 30.87 600 113 308 Peak
1 2389.95 57.49 74.00 -16.51 41.63 3198 8.77 30.89 6.0 113 308 PEAK 1 U300 99.07 74.80 25.07 8288 3286 891 3078 6.80 113 308 Pesk
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
U f
95 )
813 &1:3
65
i FCC PART 15C (AVG)
a ‘ 4B'BM
Av 25
g 325
16.3
163
0 150[] 1400, 1800, 200, 200, 3000
Pl 1%, 1362, 238, um, M40 Frequency (MH)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 2389.%5 43.08 S4.00 -5.92 32.22 3LS 877 30.89 6.00 113 308 AVERAGE

Mz dBu/m dBuv/m 8 oBV dBfm M8 dB B o deg
1240200 95.60 5400 4160 79.66 32.00 8.8 30.87 6.00 113 308 Average
1 M0 88.72 5460 3470 7253 3286 891 3698 6.8 113 306 Average
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TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number : B300 of B307



saravas. FCC RF Test Report Report No.: FR311602E

67
Mode Band Edge - L
2400-2483.5_2400-2483.5_Bluetooth-LE_GSFK _CH00_2402MHz
ANT 7

Pol. Vertical Fundamental

11ﬂLe\leI (dBuVim) o L&4el (dBuVim)

1

1134 1138

175 975 1

3 ﬂ T B FCCPART 5
- MWJ ] B0
1 W

as . 0 M
Peak
0 5
163
163
[ 100 1400. 1800. 210, 2600. 300
Pl 3. 2162 268, i, M4 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Gable Preanp  Aux Mos Thos Freq Level Line Margin Level Factor Loss Factor Factor Renark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Wiz dBud/n dBuv/m B BV dBfw B B B e deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1 240200 93.51 74.00 19.51 77.57 .00 .81 3087 600 9 15 Pexk
1 21335.09 56.41 74.00 -17.59 40.87 31.86 8.61 30.93 6.0 379 IS PEN 2 U300 87.95 74.80 13.95 7176 3286 891 3078 6.80 39 15 Pesk
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1138
a5 75 1
913 &1:3 2
65
i FCCPART 15C (AVG)
] st
“ ! MW
Av 325
g 125
16.3
163
0 150[] 1400, 1800, 200, 200, 3000
Pl 3. 2162 268, i, M4 Frequency (MHz)
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Linit Read  Ant Cable Preamp Aux APos  TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Renark -
- Mz douV/m dBuv/m  dB dBwV dB/m A8 A8 A8 o deg
Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg 1240200 92,60 5400 38.64 7670 32.00 8.8 30.87 680 39 19 Average
1 289,95 42.08 5480 690 3.2 3L 877 089 600 3 15 AVERAGE I M30.00 78.14 5400 2414 6195 3166 8.91 3878 6.80 33 15 Average
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Pol. Horizontal Vertical
1 4eLiM!I(IH)J‘ﬂrn) " Lewel (dBu/m)
1225 1225
1050 105,
875 875
FCC PART 15C FCC PART 15C
00— 100
3 9 3
‘ | FCC PART 15C (AVG) FCC PART15C (AVG)
525 525
L i by |
Peak wawmw Y " N WWWM
30 B
Av
9 175 1!
3000 6000, 000. 12000, 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Thos Linit Read  Ant Cable Preamp  Aux APos Thos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B @B o i Mg &6 BN Bn & B B o i
1 3640.00 6L75 7480 -1L15 £3.99 3313 10.72 65.14 8.8 - - Peak 1 360,00 99.13 7480 -14.87 8037 3113 1072 65.14 8.8 - - Peak
1 4304.00 4069 7400 3331 5047 3400 1055 6543 8.0 - - Peak 1 4304.00 40.73 7400 -7 %051 M08 1055 6543 8.0 - - Peak
3 5570.00 6L.4D 7400 -12.60 79.29 3458 13.19 65.66 0.8 - --- Peak 3 5570.00 6L.0Q 74.00 -13.00 75.89 34.58 13.19 65.66 0.8 - --- Peak

Sporton International Inc. (Kunshan)
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67
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz

ANT 7+8
Pol. Horizontal Fundamental
11ﬂLeveI (dBuVim) pypLevel dBuvim)
3
138 1138
4
a5 115 2
91.3 N - 5 END 13
U
SGBAND1-3 850
850 1 ) :
WM»WW’\WW 88 e

i L ummat

325

Peak 125

163

163
1000 2200, 3400, 4600, 5800. 1000
£50 £ 43 2 552, 50 Pty
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read At Cable Preanp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark B v B G e B B B o dee

Mz dBuV/m dBuV/m 0B BV dB/m B dB A8 om deg

- . . . . 1 242.00 8155 74.00 7.55 7161 32.00 B.81 30.87 6.0 109 133 Peak
Bz cBu/m dBuV/m B dBV B/ B BB B o deg 1OMIG0 904 7400 1.4 BL9 LU 895 0.4 0.0 100 33 Peak
1 543040 6158 74.00 -12.40 43.55 34.52 1311 2960 0.0 108 233 PEX 3 3640.00 117.98 74.00 43.98 103.70 33.16 10.68 29.56 0.0 100 133 Peak
1 946254 50.86 68.30 -3.44 4177 345 1318 9.6 0.8 108 233 PEAK 4 5570.00 100.82 74.00 26.82 BL.B0 34.59 13.17 29.74 0.00 100 233 Peak
11ﬂLe\leI (dBuVim) el (BuVim)
3
1 138
915
o5 :
2
813
i3
65.0
50 I _ 56 BAND 13 (AVG)
56 BAND1--3 (AVG) 48 \,,_.»—-»)
s /’_/—-J
35
Avg
125 13
163
1000 200, 3400, 4600, 5800, 1000
Frequency (MHz)
U
5350 5304, 5438, 5482 5526, 510 N
Frequency (MHz) Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos Woddn w08 B G B B & m dg
Freq Level Line Margin Level Factor Loss Factor Factor Renark 1 246280 76,25 5460 2.25 66.31 3200 8.81 30.87 0.60 100 233 Average
1 M37.60 8231 5460 28.31 7L99 3288 8.97 3073 0.6 1e@ 233 Average
MWz dBuv/m dBuv/m 0B BV dBm B dE B deg 3 3640.00 115.67 54.00 61.67 161,39 33.16 10.68 29.56 .86 100 233 Average
1 OSSLAG ST SABD 343 3050 W5 3.5 M6l 00 10 233 AVERMGE 4 ST.00 91T G0 N8 T34 B 109 BT6 0.0 10 233 Aerage
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Pol. Horizontal Fundamental

Lol

134

56 BAND1—3
) VA
488
Peak Blank
35
163
5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 573644 63.33 6830 -4.97 4446 3456 13.80 29.79 .00 1@ 133 PEMC
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67
Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE160_CH114_Full RU_5570MHz

ANT 7+8
Pol. Vertical Fundamental
11ﬂLeveI (dBuVim) pypLevel dBuvim)
3
138 1138
) 4
s w5 ¥
91.3 N - 5 END 13
L
SGBAND1-3 850
850
MMWWMMW a8 )
48
325
Peak 125
163
163
1000 2200, 3400, 4600, 5800. 1000
£50 £ 43 2 552, 50 Pty
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
. Freq Level Line Margin Level Factor Loss Factor Factor Remark
Linit Read At Cable Preanp  Aux  APos  TRos
Freq Level Line Margin Level Factor Loss Factor Factor Remark B v B G e B B B o dee

Mz dBuV/m dBuV/m 0B BV dB/m B dB A8 om deg
2462.80 76.96 74.89 2.9 67.82 32.88 B8.81 30.87 0.8 100 243 Peak
2437.00 97.00 74.80 23.00 86.85 32.85 B8.89 30.79 0.80 100 243 Peak
3640.00 114.19 74.80 40.19 99.91 33.16 10.68 29.55 .80 100 243 Peak
5570.00 101.87 74.80 27.87 83.82 34.58 13.19 29.72 0.8 100 243 Peak

Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg
1 545308 6420 74.00 -9.80 46,12 3453 1316 20.61 Q.00 100 43 PEN
2 546076 62.76 68.38 -5.54 44.67 3453 1308 29.62 0.0 108 243 PEA

PP

o L€4el ({BuVim) +nLevel[dBuVim)

! 1
k]
7.5
w5 ) i
8.3
i3
650
50 L | | 56.BAND 1—3 (AVG)
56 BAND1--3 (A 488 MW
k7L
Avg
35 1
163
1000 20, 400, 4600, 5800, 7000
Frequency (MHz)
U
5350 5304, 438, 8. 5526, 510 .
Frequency (MHz) Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Linit Read  Ant Cable Preamp Aux APos  TPos Woddn w08 B G B B & m dg
Freq Level Line Margin Level Factor Loss Factor Factor Renark 1 0.0 TR0 54 19.08 6304 300 881 0BT 000 100 243 hverage
1 M3.60 87.80 54.60 33.80 7774 3203 B.86 3083 0.0 108 243 Average
MWz dBuv/m dBuv/m 0B BV dBm B dE B deg 3 3646.60 11224 34.60 58.24 97.96 33.16 10.68 219.56 0.00 100 243 Average
1 5453.93 52.56 S4.80 -1.44 3445 34,53 13.06 29.61 080 180 243 AVERAGE 4 5570.80 9171 54.88 37.71 7363 34.58 1321 2971 0.88 100 243 Average
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Pol. Vertical Fundamental

Lol

134

075 o u’MW MWM J

e

56 BAND1—3

) i 1
bt et Mg b

488

Peak Blank

35

163

5570 5609, 5648, 5667, 578, 5785
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 575028 63.68 68.30 -4.60 44.64 3489 13.93 M.78 .00 108 243 PEMC

Sporton International Inc. (Kunshan) Page Number : B306 of B307
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA



s=amranas. FCC RF Test Report

Report
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Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S _1 1T S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak e i Wmm y WWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10140.00 44.44 74.00 -29.56 53.72 38,18 18.19 65.65 .00 === PEAK 1 10140.00 4.79 74.80 -30.21 5.07 38.18 18.19 65.65 @.00 ---  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TWCMTA

Page Number

. B307 of B307
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SPORTON LAB.

Report No. : FR311602E

Appendix C. Duty Cycle Plots

Antenna |Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
7+8 802.11a 98.63 - - 10Hz
7+8 802.11ax HE20 Full RU 100 - - 10Hz
7+8 802.11ax HE20 RU106 100 - - 10Hz
7+8 802.11ax HE40 Full RU 100 - - 10Hz
7+8 802.11ax HE40 RU242 100 - - 10Hz
7+8 802.11ax HE8O0 Full RU 98.69 - - 10Hz
7+8 802.11ax HE80 RU484 98.98 - - 10Hz
7+8 802.11ax HE160 Full RU 98.13 - - 10Hz
7+8 802.11ax HE160 RU996 98.95 - - 10Hz

802.11a
Spectrum [%]
Ref Level 27.00 dém Offset 7.00 dB & RBW 10 MHz
o att 30 dB @ SWT Ems  VBW 10 MHz
SGL
@ 1Pk Max
%m ‘MWWN Eh i WMM%MMW—R%LLMWWWWWWZAL EU'IU fll‘:‘
M1[1] éL.b'juum
10 dBm AP3.91 ps
0 dem
-10 dBm
20 dém
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result |
M1 1 393.91 ps 20.69 dBm
D2 M1 1 2.09159 ms 1.98 dB
D3 M1 1 2.12058 ms 1.12 de
]" ] Ready ENNNRERND S y

Sporton International Inc. (Kunshan)
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802.11ax HE20 Full RU
Spectrum

Ref Level 27.00 dBm

Offset 7.00 dB @ RBW 10 MHz
|& Att 30 de @ SWT 20 ms VYBW 10 MHz
SGL

@ 1Pk Max

st v e sty
20 dém

AN AMAA gt b e s

10 dBm

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

-70 dBm

CF 5.18 GHz

691 pts

i

802.11ax HE20 RU106
Spectrum J#

Ready BRRRRRRE

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

|& Att 30 de @ SWT 10 ms YBW 10 MHz
SGL

@ 1Pk Max

30 dBm

20 dBm

%ﬁhﬁ”"“’”’“" Hidd b Loy B %jmﬂ_w

0 dBm

-10 dBm:

-20 dBm

-30 dem

-40 dBm

-50 dBm:

-60 dBm

CF 5.18 GHz 691 pts

) J

1.0 ms/
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802.11ax HE40 Full RU

Spectrum

(=]

Ref Level 27.00 dBm Offset 7.00 dB & RBW 10 MHz

|& Att 30 de @ SWT 20 ms VYBW 10 MHz
SGL

@ 1Pk Max

4,

i, sy gl w2l ALt

iyl a i g,

e o s

10 deém

M1[1] 19.39 dBm

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dBm

-60 dBm

-70 dBm

CF 5.19 GHz

691 pts

i

J Ready

802.11ax HE40 RU242
Spectrum J#

Ref Level 37.00 dBm

Offset 17.00 dB & RBW 10 MHz

|& Att 30 de @ SWT 20 ms YBW 10 MHz

SGL
@ 1Pk Max

30 dBm

20.d

10 deém

0 dBm

-10 dBm:

-20 dBm

-30 dem

-40 dBm

-50 dBm:

-60 dBm

CF 5.19 GHz 691 pts

2.0ms/

) J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZTWCMTA

Page Number

. C30of C5



sromron as. T CC RF Test Report Report No. : FR311602E

802.11ax HES8O Full RU

Spectrum Tl

Ref Level 27.00 dBm Offset 7.00 dB & RBW 10 MHz

| Att 30 de @ SWT S ms YBW 10 MHz
SGL
@ 1Pk Max
M1[1] 16.01 dBm
20 HB| 133.0

2.417855 ms

-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.21 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | __Function | Function Result |
M1 1 133.04 ps 16.01 dBm
D2 M1 1 2.17855 ms -0.34 dB
D3 M1 1 2.20754 ms -2.41 dB |
Tr ] Ready HRRRREREE i 4

802.11ax HE80 RU484

] [=+3
Spectrum A

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

|& Att 30 de @ SWT 5 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.14 dB
30 dBm 1.42029 ms
M1[1] 8.73 dBm

20 dém

688.41 ps
NP AP e Ak AR A A . o I e Y e s ML el o s Y|
0 dBm

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
CF 5.21 GHz
Marker
Type | Ref | Trc | X-value | Y-value |
M1 1

688.41 ps 8.73 dBm
D2 M1 1 1.4058 ms 1.40 de
D3] M1 1 1.42029 ms -0.14 de

)| J

691 pts

500.0 ps/

Function | Function Result |

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZTWCMTA

Page Number . C4 of C5



SPORTON LAB. FCC RF Test Report

Report No

.- FR311602E

802.11ax HE160 Full RU

Spectrum J#

(=)

SGL

Ref Level 35.00 dBm
f Att 30 dé & SWT

Offset 15.00 dB & RBW 10 MHz
& ms YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1]

M1[1]

B A
b Ao

-

0.06 dB
775.36 ps
6.62 dBm
427.54 ps

et 4 I ag

TR T A
W et

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 5.25 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Tre |

X-value

Y-value |

Function | Function Result |

M1 1
D2, M1 1
D3 M1 1

427.54 ps
760.87 ps
775.36 ps

6.62 dBm
1.72 d8
0.06 dB

J{

802.11ax HE160 RU996

Spectrum J#

Ref Level 37.00 dBm

SGL

|& Att 30 de @ SWT

Offset 17.00 dE & RBW 10 MHz

5 ms

YBW 10 MHz

@ 1Pk Max

30 dBm

D3[1]

20 dBm

M1[1]

el ool gl o

0.11 dB
1.37681 ms
6.89 dBm
166.67 ps

-20/dem

-30 dBm

-40 dBm

-50 dBm:

-60 dBm:

CF 5.25 GHz

691 pts

Marker

Type | Ref | Trc |
M1 1

X-value |

Y-value |

Function | Function Result

500.0 ps/

D2 M1 1
D3] M1 1

166.67 ps
1.36232 ms
1.37681 ms

6.89 dBm
2.08 dB
0.11 dB

T
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